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1 ACCREDITATION, LISTINGS & RECOGNITION

1.1 TESTING ACCREDITATION

MiCOM Labs, Inc. is an accredited Electrical testing laboratory per the international standard
EN ISO/IEC 17025. The company is accredited by the American Association for Laboratory
Accreditation (A2LA) www.aZ2la.org test laboratory number 2381.01. MiCOM Labs test
schedule is available at the following URL,; http://www.a2la.org/scopepdf/2381-01.pdf

The American Association for Laboratory Accreditation

World Class Accreditation

Accredited Laboratory

ADJLA has accredited

MICOM LABS

Pleasanton, CA

for technical competence in the field of
Electrical Testing
This laboratory is accredited in accordance with the recognized International Standard ISO/IEC 17023:2005 General Requirements for

the Competence of Testing and Calibration Laboratories. This accreditation demonstrates technical competence for a defined scope and the
operation of a laboratory quality management system (refer to joint ISO-ILAC-IAF Communiqué dated 8 January 2000)

hd 4 Presented this 14% day of April 2010.

President & CEO ¥

r - For the Accreditation Council
o Certificate Number 2381.01
?'-
2L o Valid to November 30, 2011

For the tests or types of tests to which this accreditation applies, please refer to the laboratory’s Electrical Scope of Accreditation.

This test report may be reproduced in full only. The document may only be updated by MiCOM
Labs personnel. Any changes will be noted in the Document History section of the report.

MiCOM Labs, 440 Boulder Court, Suite 200, Pleasanton, CA 94566 USA, Phone: 925.462.0304, Fax: 925.462.0306, www.micomlabs.com



http://www.a2la.org/
http://www.a2la.org/scopepdf/2381-01.pdf

MiCQiVILabs

Title:

with Bluetooth

Issue Date:
Page:

Polycom Spectralink 8440 Wi-Fi handset

FCC 47 CFR Part 15.407 & RSS-210 A9
POLY21-Ua2 Rev A
6" June 2011
Page 6 of 186

MiCOM Labs, Inc has widely recognized Electrical testing capabilities. Our international

RECOGNITION

recognition includes Conformity Assessment Body designation by APEC MRA**
countries. Our test reports are widely accepted for global type approvals.

Country Recognition Body Status | Phase | Identification
No.
Federal Communications Listing #:
USA Commission (FCC) TCB | - 102167
Industry Canada (IC) APEC Listing #:
Canada FCB MRA 2 4143A
Japan VCCI - - No. 2959
Europe European Commission NB :\E/ILFJ{A NB 2280
Australia Australian Communications and CAB APEC
Media Authority (ACMA) MRA 1
Office of the
Eggg Telecommunication Authority CAB Q;i%
9 (OFTA)
Ministry of Information and APEC
Korea Communication Radio CAB
MRA 1
Research Laboratory (RRL)
uUS0159
Singapore Infocomm Development CAB APEC
Authority (IDA) MRA 1
National Communications
Taiwan | commission (NCC) CAB QZI,EAC1
Bureau of Standards, Metrology
and Inspection (BSMI)
. Ministry of Communication APEC
Vietnam (MIC) CAB MRA 1

**APEC MRA — Asia Pacific Economic Community Mutual Recognition Agreement.

Is a recognition agreement under which test lab is accredited to regulatory standards of the APEC
member countries.

Phase | - recognition for product testing

Phase Il — recognition for both product testing and certification

N/A — Not Applicable

**EU MRA — European Union Mutual Recognition Agreement.
Is a recognition agreement under which test lab is accredited to regulatory standards of the EU member
countries.

**NB — Notified Body
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1.3 PRODUCT CERTIFICATION

MiCOM Labs, Inc. is an accredited Product Certification Body per the international standard
EN ISO/IEC Guide 65. The company is accredited by the American Association for
Laboratory Accreditation (A2LA) www.aZ2la.org test laboratory number 2381.02. MiCOM Labs
test schedule is available at the following URL; http://www.a2la.org/scopepdf/2381-02.pdf

B

World Class Accreditation

The American Association for Laboratory Accreditation

Accredited Product Certification Body

AZLA has accredited

MICOM LABS

Pleasanton, CA

for technical competence as a

Product Certification Body

This product certification body 1s accredited in accordance with the recognized Intemnational Standard ISO/IEC Guide 65:1996
General reguirements for bodies operating product certification systems. This accreditation demonstrates technical competence for a defined
scope and the operation of a quality management svstem for a Telecommunications Certification Body (TCB) meeting
FCC (U.S.). and IC (Canada) requirements.

L4 Presented this 24™ day of June 2010.

Lt M

President & CEO (/

For the Accreditation Council
Certificate Number 2381.02
Valid to November 30, 2011

For the product certification schemes to which this acereditation applies, please vefer to the ovganization’s Froduet Ceritification Scape of Acoveditation

United States— Telecommunication Certification Body: TCB Identifier — US0159

Industry Canada — Certification Body: CAB Identifier — US0159

Europe — Notified Body: Notified Body Identifier - 2280
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2 DOCUMENT HISTORY

Document History

Revision

Date

Comments

Draft

28th February 2010

Initial Report Release:

MiCOM Labs Report Number POLY06-U12 Rev A

Rev A

6" June 2011

Product Change: PCB layout (grounding) improved over
Power Amplifier to attenuate 6.9 GHz spurious
emission. Emission apparent only in the 5 GHz bands,
does not effect 2.4 GHz operation.

Testing performed to prove continued compliance;

Section 7.8.1 (56150-5250, 5250-5350, 5470-5725 MHz):
Radiated Spurious above 1 GHz

Also verification performed that there was no change to
Output Power and 26 dB & 99% Bandwidth (5150-5250,
5250-5350, 5470-5725 MHz): as part of the same
program
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3 TEST RESULT CERTIFICATE

Applicant: Polycom Tested By: | MiCOM Labs, Inc.
4750 Willow Road 440 Boulder Court
Pleasanton Suite 200
California , Pleasanton
94588-2708, USA California, 94566, USA
Product: Spectralink 8400 series Wi-Fi | Telephone: | +1 925 462 0304
handsets with Bluetooth
Model No.: Spectralink 8440 Fax: +1 925 462 0306
S/No’s: 610874629 (radiated)
610859571 (conducted)
Date(s) Tested: | 16" — 20" May 2011 Website: www.micomlabs.com
STANDARD(S) TEST RESULTS
FCC 47 CFR Part 15, SubPart E 15.407 & EQUIPMENT COMPLIES
RSS-210 Annex 9

MiCOM Labs, Inc. tested the equipment mentioned in accordance with the requirements set
forth in the above standards. Test results indicate that the equipment tested is capable of
demonstrating compliance with the requirements as documented within this report.

Notes:

1. This document reports conditions under which testing was conducted and the results
of testing performed.

Details of test methods used have been recorded and kept on file by the laboratory.

Test results apply only to the item(s) tested.

Approved & Released for MiCOM Labs, Inc. by:

[ACCREDITED]

TESTING CERTIFICATE #2381.01

=~y Gk

Gra:?fe GriZ(/e @don Hurst
Quality Mahager MiCOM Labs, Inc. sident & CEO MiCOM Labs, Inc.
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4 REFERENCES AND MEASUREMENT UNCERTAINTY

4.1 Normative References
Ref. | Publication Year Title
. Egr(t:1457 CFR 2010 Title 47: Telecommunication PART 15—RADIO
I ’ FREQUENCY DEVICES Subpart C—Intentional Radiators
SubPart C
15.247
FCC 47 CFR Title 47: Telecommunication PART 15—RADIO
ii. | Part15 2010 FREQUENCY DEVICES Subpart E—Unlicensed National
SubPart E Information Infrastructure Devices
15.407
RSS-210 Radio Standards Specification 210, Issue 8, Low-power
iiii. 2010 Licence-exempt Radiocommunication Devices (All
Annex 9 . ;
Frequency Bands): Category | Equipment,
Radio Standards Specification-Gen, Issue 3, General
iv. | RSS-GEN 2010 Requirements and Information for the Certification of
Radiocommunication Equipment,
47 CFR Part R . .
V- | 15, SubPart B 2010 47 CFR Part 15, SubPart B; Unintentional Radiators
Spectrum Management and Telecommunications Policy
vi. | ICES-003 2004 Interference-Causing Equipment Standard Digital Apparatus;
Issue 4
American National Standards for Methods of Measurement
vii. | ANSI C63.4 2009 of Radio-Noise Emissions from Low-Voltage Electrical and
Electronic Equipment in the Range of 9 kHz to 40 GHz
... | CISPR 22/ 2008 Limits and Methods of Measurements of Radio Disturbance
Vil 1 EN 55022 2006+A1:2007 | Characteristics of Information Technology Equipment
ix. | M 3003 Ed|t|(1)gg17Dec. Expression of Uncertainty and Confidence in Measurements
LAB34 Edition 1 The expression of uncertainty in EMC Testin
X. Aug 2002 P y 9
Parts 1 and 2
. | ETSITR 100 2001 Electromagnetic compatibility and Radio Spectrum Matters
XI- 1 028 (ERM); Uncertainties in the measurement of mobile radio
equipment characteristics
s 9th June Reference to A2LA Accreditation Status — A2LA Advertising
xii. | A2LA .
2010 Policy
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4.2 Test and Uncertainty Procedures

Conducted and radiated emission measurements were conducted in accordance with
American National Standards Institute ANSI C63.4, listed in the Normative References section

of this report.

Measurement uncertainty figures are calculated in accordance with ETSI TR 100 028 Parts 1

and 2.

Measurement uncertainties stated are based on a standard uncertainty multiplied by a
coverage factor k = 2, providing a level of confidence of approximately 95 % in accordance
with UKAS document M 3003 listed in the Normative References section of this report.

This test report may be reproduced in full only. The document may only be updated by MiCOM
Labs personnel. Any changes will be noted in the Document History section of the report.

MiCOM Labs, 440 Boulder Court, Suite 200, Pleasanton, CA 94566 USA, Phone: 925.462.0304, Fax: 925.462.0306, www.micomlabs.com




MIC@M 2

Issue Date:

Title:

with Bluetooth
To: FCC 47 CFR Part 15.407 & RSS-210 A9

Serial #:

Page:

POLY21-Ua2 Rev A
6" June 2011
Page 12 of 186

Polycom Spectralink 8440 Wi-Fi handset

5 TEST SUMMARY

List of Measurements

The following table represents the list of measurements required under the FCC CFR47 Part

15.407 and Industry Canada RSS-210 and Industry Canada RSS-Gen.

Section(s) Test Items Description Condition Result Test
Report
Section
FCC 26dB and Emission bandwidth | Conducted | Complies 71
§15.407(a)(1)(2) | 99% measurement
RSS-210 Emission BW
§A9.2(2)
RSS-Gen §4.4
FCC Transmit Power Measurement | Conducted | Complies 7.2
§15.407(a)(1)(2) | Output
RSS-210 Power
§A9.2(2)
RSS-Gen §4.6
FCC Peak <13dB in any 1MHz | Conducted | Complies 7.3
§15.407(a)(6) Excursion bandwidth
Ratio
FCC Peak Power | PPSD Conducted | Complies 7.4
§15.407(a)(1)(2) | Spectral
RSS-210 Density
§A9.2(1)(2)
FCC §15.407(g) | Frequency Limits: contained Applicant Complies 7.5
RSS-Gen §7.2.6 | Stability within band of declaration
operation at all
times.
Maximum Exposure to radio Calculated | Complies 7.6
;gg %1 .131:6 Permissible frequency energy
-Gen §5. Exposure levels, Maximum

Permissible
Exposure (MPE)
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List of Measurements (continued)

The following table represents the list of measurements required under the FCC CFR47 Part
15.407 and Industry Canada RSS-210 and Industry Canada RSS-Gen.

Section(s) Test Items | Description Condition | Result Test
Report
Section
FCC §15.407(b)(2) | Radiated Radiated 7.8
FCC §15.205(a) | Emissions
FCC §15.209(a)
RSS-210 §A9.3(2)
RSS-Gen §4.7
RSS-Gen §4.8
RSS-Gen §6
Transmitter | Emissions above Complies 7.8.1
Radiated 1 GHz
Spurious
Emissions
Radiated Band-edge Complies 7.8.2
Band Edge | results
Padiated Peak Emissions Complies 7.8.3
Peak results
Emissions
Receiver Rx Emissions Complies 7.8.4
Radiated
Spurious
Emissions
Radiated Emissions below Complies N/A
Spurious 1 GHz (30M-
Emissions - | 1 GHz)
Digital
FCC §15.407(b)(6) | AC Wireline | Conducted Conducted | Complies 7.9
FCC §15.207(a) Cor_1dupted Emissions
Emissions
RSS-Gen §7.2.4 150 kHz—
30 MHz
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List of Measurements (continued)
Dynamic Frequency Selection (DFS)

The following table represents the list of measurements required under the FCC CFR47 Part
15.407(h)(2) and FCC Memorandum Opinion and Order FCC 06-96 (Compliance
Measurement procedures for Unlicensed National Information Infrastructure devices
operating in the 5250-5350 MHz and 5470-5725 MHz bands incorporating dynamic
frequency selection).

Industry Canada RSS-210 §A9.3

Tests performed on Client Device without Radar Detection

Section | Test ltems Description Condition Result Test
Report
Section
7.8.3 In-Service In-Service Monitoring for Conducted Complies 7.7
Monitoring Channel Move Time,
Channel Closing
Transmission Time and Non-
Occupancy Period

Note 1: Test results reported in this document relate only to the items tested

Note 2: The required tests demonstrated compliance as per client declaration of test
configuration, monitoring methodology and associated pass/fail criteria

Note 3: Section 6.11 Equipment Modifications highlights the equipment modifications that
were required to bring the product into compliance with the above test matrix

Note 4: Complete Radiated Emissions — Digital Apparatus & AC Mains test results are
presented in MiCOM Labs test report POLY06-U18.

Note 5: Radio's included within the Spectralink 8400 Series wireless handsets are declared
identical by the manufacturer. EUT's were tested for RF output power. Unit and model
(Model: 8440 S/N: 600830461) with highest output power was utilized for testing.
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6 PRODUCT DETAILS AND TEST CONFIGURATIONS

6.1 Test Program Scope

The scope of the test program was to test the WiFi transmitter (802.11a/n) utilized in the
Polycom Spectralink 8440 Wi-Fi handset with Bluetooth for compliance against FCC 47 CFR
Part 15, SubPart E 15.407 & RSS-210 Annex 9.

Two Spectralink 8400 Series handsets (models 8440 and 8450) were tested during this test
program. These products share the same RF circuitry. Conducted RF testing was performed
only on the 8440 model. RF Conducted Emission results of 8440 model are presented in this
report.

Class |l Permissive Change (CIIPC)

As a result of a 6.9 GHz spurious emission found during the original test program pcb layout

was changed to improve grounding around the Power Amplifier (PA) which in turn attenuated
the spurious emission. This problem was only apparent in all 5 GHz frequency bands. The

following retesting was performed in order to prove continued compliance;

1. Radiated Spurious above 1 GHz (5150-5350 & 5470-5725 MHz)

The following parameters were verified as part of the CIIPC (5150-5350 & 5470-5725 MHz)
1. Output Power
2. 6dB & 99% Bandwidth
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Applicant: Polycom Product: Spectralink 8440 Wi-Fi handset Front
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Applicant: Polycom Product: Spectralink 8440 Wi-Fi handset Back

AR
600826511
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Applicant: Polycom Product: AC-DC Adapter/ Charger Model SA106B-05 for Spectralink
8400 series handsets
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6.2 EUT Details
Detail | Description
Purpose: | Test of the Polycom Spectralink 8440 Wi-Fi

handset with Bluetooth for compliance against
FCC 47 CFR Part 15, SubPart E 15.407 & RSS-
210 Annex 9

Applicant: | Polycom
4750 Willow Road
Pleasanton, CA 94588-2708
USA
Manufacturer: | Same as Applicant

Test Laboratory:

MiCOM Labs, Inc.
440 Boulder Court, Suite 200
Pleasanton, California 94566 USA

Test report reference number:

POLY06-U12

Date EUT received:

11/11/2010

Dates of test (from - to):

12/21/2010 — 1/19/2011

No of Units Tested:

610874629 (radiated)
610859571 (conducted)

Product Name:

Spectralink 8400 series Wi-Fi handset

Manufacturers Trade Name:

Polycom Spectralink 8400 series Wi-Fi handsets

Model No.:

Spectralink 8440 handset with Bluetooth

Equipment Primary Function:

Wi-Fi handset with Bluetooth

Equipment Secondary Function(s): | N/A
Type of Technology: | 802.11 a/b/g/n and Bluetooth
Installation type: | Portable
Construction/Location for Use: | Indoor/Outdoor

Software/Firmware Release:

BootROM Mink Phoenix E6 FCC Test 14.

Rated Input Voltage and Current DC:

Nominal: 3.8V; Battery: 3.5V - 4.2V,
Charger (USB or Base) supply: 5V +/- 10%

Operating Temperature Range °C: | Min: 0 °C Max: 40 °C
Equipment Dimensions: | 5.75” x 2.125” x 0.9”
Weight: | 8 oz
Long Term Frequency Stability: | 20 p.p.m.
Transmit/Receive Operation: | Full Duplex
Output Power Type | Fixed

This test report may be reproduced in full only. The document may only be updated by MiCOM
Labs personnel. Any changes will be noted in the Document History section of the report.

MiCOM Labs, 440 Boulder Court, Suite 200, Pleasanton, CA 94566 USA, Phone: 925.462.0304, Fax: 925.462.0306, www.micomlabs.com




(I\il’iCaiVI Labs

Title: Polycom Spectralink 8440 Wi-Fi handset
with Bluetooth
To: FCC 47 CFR Part 15.407 & RSS-210 A9
Serial #: POLY21-Ua2 Rev A
Issue Date: 6" June 2011
Page: Page 20 of 186

6.3 External A.C./D.C. Power Adaptor

Model

Description

SA106B-05

GCI Technologies switching adaptor:
Input: 100 - 240V AC; 50-60 Hz; 0.25 Amp
Output: 5V DC; 1 Amp

6.4 Operational Power Range

TX Band
SPR: Edge:
Utility Utility Utility
Conducted Max Setting | Measured | Setting | Setting Compliant
Fundamental RF Test Used Output Used Used | Compliant Output
Frequency Emissions Utility During Power During During | Test Utility Power
(MHz) Limit (dBm) | Setting Test (dBm) Test Test Setting (dBm)
Preliminary Conducted RF Radiated RF
802.11a Conditions Emissions Emissions Final Results
5180 15.46 24 14 14.69 24 14 14 14.69
5200 15.46 24 14 14.63 24 14 14.63
5240 15.46 24 14 14.72 24 14 14.72
802.11n Preliminary Conducted RF Radiated RF
HT-20 Conditions Emissions Emissions Final Results
5180 15.46 24 14 14.81 24 14 14 14.81
5200 15.46 24 14 14.91 24 14 14.91
5240 15.46 24 14 14.75 24 14 14.75
Preliminary Conducted RF Radiated RF
802.11a Conditions Emissions Emissions Final Results
5260 22.46 24 16 15.38 24 16 15.38
5280 22.46 24 16 15.51 24 16 15.51
5320 22.46 24 16 15.39 24 16 16 15.39
802.11n Preliminary Conducted RF Radiated RF
HT-20 Conditions Emissions Emissions Final Results
5260 22.46 24 16 15.27 24 16 15.27
5280 22.46 24 16 15.17 24 16 15.17
5320 22.46 24 16 15.36 24 16 16 15.36
Preliminary Conducted RF Radiated RF
802.11a Conditions Emissions Emissions Final Results
5500 22.46 24 16 16.04 24 16 16 16.04
5600 22.46 24 16 16.03 24 16 16.03
5700 22.46 24 16 16.42 24 16 16.42
802.11n Preliminary Conducted RF Radiated RF
HT-20 Conditions Emissions Emissions Final Results
5500 22.46 24 16 15.93 24 16 16 15.93
5600 22.46 24 16 15.90 24 16 15.90
5700 22.46 24 16 16.30 24 16 16.30
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6.5 Types of Modulation Supported

Modulation / Mode BW 1
802.11a OFDM
802.11n HT-20 OFDM

6.6 Antenna Details

The following is a description of the EUT antennas.

Antenna Type Manufacturer | Model Gain Frequency Range
Plated antenna on PCB Polycom N/A 2.50 dBi 2400 - 2483.5 MHz
5.51 dBi 5150 - 5850 MHz

6.7 Cabling and I/O Ports

The following is a description of the cable and input/ output ports available on the EUT.

Type of I/1O Description Screened Length Qty | Tested
Ports (Y/N) (Y/N)

Battery Battery connections for removable N N/A 1 N
terminal battery

1/8th" Connection to hands free headset Y <3 meters | 1 Y
Stereo
connector
AC-DC Power connector - mini USB for Y <3 meters | 1 Y
Adapter/ charging using AC-DC Adapter/
Charger Charger (model: SA106B-05)
Charging Charging terminal for charging N N/A 1 Y
terminals EUT with docking options
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6.8 EUT Configurations

Frequency bands:

Test Start Stop Rated Frequency 20dB Emission Designator
Mode Freq. Freq. Output Tolerence BW
(MHz) | (MHz) | Power (p.p-m.) (MHz)
(Watts)
802.11a | 5180 5240 0.030 20 16.633 16M7D1D
802.11n | 5180 5240 0.031 20 17.735 17M8D1D
HT-20
802.11a | 5260 5320 0.036 20 16.633 16M7D1D
802.11n | 5260 5320 0.035 20 17.735 17M8D1D
HT-20
802.11a | 5500 5700 0.044 20 16.733 16M8D1D
802.11n | 5500 5700 0.043 20 17.936 18M0D1D
HT-20
Channel plan and spacing:
Freq Ch
Band Freq Band Range Low High | # | Spacing
(GHz) Mode (MHz) (MHz) Ch Mid Ch Ch | Ch| (MHz)
5.2 802.11a | 5180-5240 | 5150-5250 | 5180 5200 5240 | 4 20
52 | %0271 | 51805240 | 5150-5250 5180 | 5200 | 5240 | 4 | 20
5.3 802.11a | 5260-5320 | 5250-5350 | 5260 5280 5320 | 4 20
53 | %0271 | 52605320 | 5250-5350 5260 | 5280 | 5320 | 4 | 20
5.7 802.11a | 5500-5700 | 5470-5725 | 5500 | 5580/5600 | 5700 | 11 20
57 | %0271 55005700 | 5470-5725 | 5500 | 5580/5600 | 5700 | 11 | 20
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6.9 Equipment Details

The following is a description of supporting equipment used during the test program.

Equipment
Equipment Description | Manufacturer | Model No. Serial No (s). Tested
Alpha ESB-
Battery SAMPLE Polycom RS657+002 | AC10103200B7 N
Alpha Polycom ESB-
Battery SAMPLE RS657+002 | AC1010320232 Y
Alpha Polycom ESB-
Battery SAMPLE RS657+002 | AC101032008E Y
Alpha Polycom ESB-
Battery SAMPLE RS658+002 | AD101032019C N
Alpha ESB-
Charging Dock | SAMPLE Polycom DCA39+001 | AlphaB391741033 N
HK-U-
AC-DC I.T.E. Power 120A050-
Adapter Supply HON-KWANG | CP N/A N
AC-DC
Adapter/ Switching GCi
Charger Adapter technologies | SA106B-05 N/A Y
10uF @ U8
Pin4 to
Ground Dock
PCB Revision
Speaker Dock | X4 Polycom N/A N/A N
HK-AX-
AC-DC I.T.E. Power 120A200-
Adapter Supply HON-KWANG | CP N/A N
Encore P/N: 29951-
Headset Headset Plantronics 12 0EQ723 K7 Y
Charging Alpha ESB-DCA
Station SAMPLE Polycom 40+001 AlphaB400241032 N
Power Splitter/
Combiner ZAPD-4 Mini-Circuits 15542 09729 Y
AIR-
Aironet AP1242AG-
Access Point 802.11 a/ b/ g | Cisco A-K9 FTX0940B04J Y
Switching AC
Adapter for Switching PSA18U-
Access Point Adapter PHIHONG 480C N/A Y
Personal 1005HAB-
Computer Computer Eee 1005HAB BLUOO1X Y
AC-DC ADP-40PH
Adapter for PC | Power Supply | ASUS AB N/A Y
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6.10 Test Configurations
Duty Cycle Duty Cycle
(Conducted (Radiated
Operational Mode(s) Data Rate Tested Emissions) Emissions)
a 6 MBit/s 100% 10%
n HT-20 6.5 MCS 100% 10%

6.11 Equipment Modifications

The following modifications were required to complete testing of the UUT:

1. Conducted Emissions — unit with 100% duty cycle was provided by the customer in
order to complete the testing

6.12 Deviations from the Test Standard

The following deviations from the test standard were required in order to complete the test

program:
1. NONE
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7 TEST RESULTS

7.1 26 dB and 99 % Bandwidth

FCC, Part 15 Subpart E §15.407(a)(1)(2)
Industry Canada RSS-210 § A9.2(2)
Industry Canada RSS-Gen §4.4

Test Procedure

The bandwidth at 26 dB and 99 % is measured with a spectrum analyzer connected to the
antenna terminal, while EUT is operating in transmission mode at the appropriate center
frequency.

Testing was restricted to a single port.

Test Configuration

EUT

Q

o\)
O
rO
L \O Spectrum
T Analvzer
Combiner

0 0O gl

Power Meter
and Sensor

Measurement set up for 26 dB and 99 % bandwidth test
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Specification

Limits

FCC, Part 15 §15.407 (a)(1), (a)(2) and Industry Canada RSS-210 § A9.2(2)

(a)(1) For the band 5.15-5.25 GHz the maximum conducted output power over the frequency
band of operation shall not exceed the lesser of 50 mW or +4 dBm + 10 log B, where B is the
26 dB emission bandwidth in megahertz. In addition, the peak power spectral density shall not
exceed +4 dBm in any 1 megahertz band.

(a)(2) For the 5.25-5.35 GHz band the maximum conducted output power over the frequency
band of operation shall not exceed the lesser of 250 mW or +11 dBm + 10 log B, where B is
the 26 dB emission bandwidth in megahertz. In addition, the peak power spectral density shall
not exceed +11 dBm in any 1 megahertz band.

Industry Canada RSS-210 §A9.2(2)

For the band 5150-5250 MHz, the maximum equivalent isotropically radiated power (e.i.r.p.)
shall not exceed 200 mW or 10 + 10 log10 B, dBm, whichever power is less. B is the 99%
emission bandwidth in MHz. The e.i.r.p. spectral density shall not exceed 10 dBm in any

1.0 MHz band.

For the band 5250-5350 MHz and 5470-5725 MHz, the maximum conducted output power
shall not exceed 250 mW or 11 + 10 log10 B, dBm, whichever power is less. The power
spectral density shall not exceed 11 dBm in any 1.0 MHz band. The maximum e.i.r.p. shall not
exceed 1.0 Wor 17 + 10 log10 B, dBm, whichever power is less. B is the 99% emission
bandwidth in MHz.

Industry Canada RSS-Gen §4.4

When an occupied bandwidth value is not specified in the applicable RSS, the transmitted
signal bandwidth to be reported is to be its 99% emission bandwidth, as calculated or
measured.

Laboratory Measurement Uncertainty for Spectrum Measurement

Measurement uncertainty +2.81 dB
Traceability
Method Test Equipment Used

Measurements were made per work 0158, 0287, 0252, 0313, 0314, 0070, 0116, 0117
instruction WI-03 ‘Measurement of RF

Spectrum Mask’
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Measurement Results for 26 dB and 99 % Operational Bandwidth(s)

Radio Parameters

Duty Cycle: 100%

Output: Modulated Carrier

Power: Maximum Compliant Power

711 5150 MHz - 5250 MHz; 26 dB and 99 % Operational Bandwidth(s)

TABLE OF RESULTS - 802.11a

Test Conditions: 15.247 (a)(2) Rel. Humidity (%):| 35 to 42
Variant: 802.11a Ambient Temp. (°C):| 19 to 22
TPC: HIGH Pressure (mBars):| 998 to 1003
Modulation: ON Duty Cycle (x):| 100
Beam Forming Gain (Y): N/A dB Antenna Gain:| 5.51 dBi
Applied Voltage: 4.2 Vdc
Notes 1:
Notes 2:
26 dB Bandwidth
26 dB B idth
TestF 6 dB Bandwidt Minimum 6dB Marai
estrrequency - Bandwidth Limit argin
z

MHz a b c d kHz MHz MHz

5180 22.645000 -22.145000

5200 22.244000 500 0.5 -21.744000

5240 21.844000 -21.344000
99% Bandwidth

99 % Bandwidth
Test Frequency
MHz

MHz a b c d

5180 16.633000

5200 16.633000

5240 16.633000

Measurement uncertainty: +2.81 dB
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26dB OBW 99% Ambient 5180MHz 4.20V 14.71dBm

Delta 1 [T1] RBW 200 kHz RF Att 20 dB
Ref Lvl 1.58 dB VBW 300 kHz
26 dBm 22.64529058 MHz SWT 20 s uUnit dBm
26
16.5 dB Offset v1 1N | —21.15 dBm
2 5.16842685 GHz
allm1] 1.58 dB
1 . 22.64529058 MHz
| D1 5.917 dBm v OPH 16.63326653 MHz
ﬂnﬂ“’*”“fwﬂ\\fy\rkw“’*p\~¥7Ti [T1] ~2.90 dBn
i 2 5.17173347 GHZ
7 %TZ [T11 -4.65 dBnj
1 5.18836673 GHz
J/ v‘%[Tl] 5.92 dBnm
i 1 5.18215431 GHz
-2 N2 20083 dBm
-3 lll‘/‘ My

™ o

Ly

-7 E1

Center 5.18 GHz 5 MHz/

Date: 7.JAN.2011 10:33:22

Span 50

MHz
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26dB OBW 99% Ambient 5200MHz 4.20V 14.55dBm

Delta 1 [T1] RBW 200 kHz RF Att 20 dB
Ref Lvi 1.34 dB VBW 300 kHz
26 dBm 22.24448898 MHz SWT 20 s unit dBm
26
16.5 dB Offset v1 0rig -20.47 dBm
2 5_18882766 GHZ
all[T1] 1.34 dB
1 5 22.24448898 MHz
| D1 6.385 dBm v OPH 1663326653 MHZ
gm/“’*”ﬂpxp\\fﬂwr\ﬁmf\*ﬂrwy11L [T1] -2.53 dBn
X 2 519173347 GHz
T2 [[T1] -2.60 dBm
1 5.20836673 GHz
// €k‘[T1] .38 dBnm
] 1 5.19834669 GHz
> D2 |-19.615 dBm
) M g \lw
'4OWW Mw
-5
-6
F2
-7 E1
-7
Center 5.2 GHz 5 MHz/ Span 50 MHz
Date: 7.JAN.2011 11:06:20
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26dB OBW 99% Ambient 5240MHz 4.20V 15.36dBm

Delta 1 [T1] RBW 200 kHz RF Att 20 dB
Ref LvI 0.94 dB VBW 300 kHz
26 dBm 21.84368737 MHz SWT 20 s unit dBm
26
16.5 dB Offset v1|[T1] ~-19.19 dBm
2 522902806 GHZ
allIT1] Q.94 dB
1 5 21.84369737 MHz
D1 7.222 dBm X OPf 1663326653 MHz
. Mwumwk\vaqu,\m\Hgng [T1] -1.98 dBn
5.23173347 GHZ
%T@ [T1] -1.89 dBn
-1 5.24836673 GHz
N/ VEK[Tl] 7 .22 dBm
1 5.24165331 GHz

> D2 |-18.778| dBmﬁi/

\\MA N

S

T,

LA
-5
-6
F2
-7 E1
-7
Center 5.24 GHz 5 MHz/ Span 50 MHz
Date: 10.JAN.2011 10:59:00
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TABLE OF RESULTS - 802.11 HT-20
Test Conditions: 15.247 (a)(2) Rel. Humidity (%):| 35 to 42
Variant: 802.11n HT-20 Ambient Temp. (°C):| 19 to 22
TPC: HIGH Pressure (mBars):| 998 to 1003
Modulation: ON Duty Cycle (x):| 100
Beam Forming Gain (Y): N/A dB Antenna Gain:| 5.51 dBi
Applied Voltage: 4.2 Vdc
Notes 1:
Notes 2:
26 dB Bandwidth
26 dB B idth
TestFr 6 dB Bandwidt Minimum 6dB Marai
R Bandwidth Limit argin
MHz
MHz a b c d kHz MHz MHz
5180 23.848000 -23.348000
5200 23.747000 500 0.5 -23.247000
5240 23.447000 -22.947000
99% Bandwidth
99 % Bandwidth
Test Frequency
MHz
MHz a b c d
5180 17.735000
5200 17.735000
5240 17.735000
Measurement uncertainty: +2.81dB
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Title: Polycom Spectralink 8440 Wi-Fi handset
= with Bluetooth

o Y To: FCC 47 CFR Part 15.407 & RSS-210 A9
MlC'/M |_a bS Serial #1 POLY21-Ua2 Rev A
( Issue Date: 6" June 2011
Page: Page 32 of 186

26dB OBW 99% Ambient 5180MHz 4.20V 14.66dBm

Delta 1 [T1] RBW 200 kHz RF Att 20 dB
Ref LvI 0.53 dB VBW 300 kHz
26 dBm 23.84769539 MHz SWT 20 s unit dBm
26
16.5 dB Offset v1|[T11 -20.33 dBm
2 516822645 GHZ
Aall[T11 Q.53 dB
1 5 23.84769539 MHz
| D1 6.1147 dBm v oP 773547094 MHz
Tkﬂwﬁv“ﬂWf\w\\ﬂrv&WM’\”\Mg%Ei [T1] -2.62 dBn|
5. 17113226 GHZ
7 ;&z [T11 -1.42 dBm
1 5.18886774 GHz
/! Vé\[Tl] §.15 dBnm
] 1 5.18125251 GHz
-2 D2 |-19_853| dBm

-3 A LIW'J v‘t

-4

-7 E1

Center 5.18 GHz 5 MHz/ Span 50 MHz

Date: 7.JAN.2011 11:46:26
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Title: Polycom Spectralink 8440 Wi-Fi handset

- with Bluetooth

Issue Date: 6" June 2011
Page: Page 33 of 186

o Y To: FCC 47 CFR Part 15.407 & RSS-210 A9
MlC'/M |_a bS Serial #: POLY21-Ua2 Rev A

26dB OBW 99% Ambient 5200MHz 4.20V 14.95dBm

Delta 1 [T1] RBW 200 kHz RF Att 20 dB
Ref Lvli 0.46 dB VBW 300 kHz
26 dBm 23.74749499 MHz SWT 20 s unit dBm
26
16.5 dB Offset v1|[T11 -19.83 dBm
2 518832665 GHZ
All[T1] Q.46 dB
1 5 23.74749499 MHz
| D1 6.496 dBm Av4 QPEH 17 . 73547094 MHz
WMWWEL [T11 -2.10 dBn
T
5.19113226 GHZ
Vir2 [ral -0.89 dBm
_1 5.20886774 GHz
f Vé‘[TL] .50 dBm
‘i/ﬁ “\-L 5.20125251 GHz
-2 D2 |-19 504»,‘:1?’ N‘\
-3 WwNﬁJ}W My
_4 M
-5
-6
F2
-7 F1
-7
Center 5.2 GHz 5 MHz/ Span 50 MHz
Date: 7.JAN.2011 12:25:39
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Title: Polycom Spectralink 8440 Wi-Fi handset
= with Bluetooth

Issue Date: 6™ June 2011
Page: Page 34 of 186

o Y To: FCC 47 CFR Part 15.407 & RSS-210 A9
MlC'/M |_a bS Serial #: POLY21-Ua2 Rev A

26dB OBW 99% Ambient 5240MHz 4.20V 14.77dBm

Delta 1 [T1] RBW 200 kHz RF Att 20 dB

Ref LvI 1.11 dB VBW 300 kHz
26 dBm 23.44689379 MHz SWT 20 s unit dBm
20 16.5 dB Offset vi1|[T1] ~-19.90 dBm
2 T27827645 GHz
all[T1] 1.11 dB
1 5 23.44689379 MHz
l D1 6.456 dBm Av4 QPH 1 73547094 MHzZ
TWMMWE-L [T1] ~2.27 dBn
23113226 GHzZ
7 V\T‘z [T1] -1.16 dBm
1 .24886774 GHz
/ Vz\ [T1] §.46 dBm
1 1 .24125251 GHz

D2 |-19.544] dBm

_2 \/\\'\«
-3 W"-‘-‘WJM }W\‘\i\
_40‘,/|I‘M %
-5
-6
F2

-7 F1
-7

Center 5.24 GHz 5 MHz/ Span 50 MHz

Date: 7_-JAN_.2011 13:06:59
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Title:

Issue Date:
Page:

(I\il’iCQMLabs

Polycom Spectralink 8440 Wi-Fi handset
with Bluetooth

FCC 47 CFR Part 15.407 & RSS-210 A9
POLY21-Ua2 Rev A

6" June 2011

Page 35 of 186

7.1.2 5250 MHz - 5350 MHz; 26 dB and 99 % Operational Bandwidth(s)

TABLE OF RESULTS - 802.11a

Test Conditions: 15.247 (a)(2) Rel. Humidity (%):| 35 to 42
Variant: 802.11a Ambient Temp. (°C):| 19 to 22
TPC: HIGH Pressure (mBars):| 998 to 1003
Modulation: ON Duty Cycle (x):| 100
Beam Forming Gain (Y): N/A dB Antenna Gain:| 5.51 dBi
Applied Voltage: 4.2 Vdc
Notes 1:
Notes 2:
26 dB Bandwidth
26 dB Bandwidth
Test Frequenc = Minimum 6dB Margi
quency Bandwidth Limit argin
MHz

MHz a b c d kHz MHz MHz

5260 22.946000 -22.446000

5280 22.946000 500 0.5 -22.446000

5320 23.046000 -22.546000
99% Bandwidth

99 % Bandwidth
Test Frequency
MHz

MHz a b c

5260 16.633000

5280 16.633000

5320 16.633000

Measurement uncertainty: +2.81dB
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Title: Polycom Spectralink 8440 Wi-Fi handset
with Bluetooth

Issue Date: 6" June 2011
Page: Page 36 of 186

o Y To: FCC 47 CFR Part 15.407 & RSS-210 A9
MlC'/M |_a bS Serial #: POLY21-Ua2 Rev A

26dB OBW 99% Ambient 5260MHz 4.20V 15.37dBm

Delta 1 [T1] RBW 200 kHz RF ALt 20 dB
Ref Lvl 0.18 dB VBW 300 kHz
26 dBm 22.94589178 MHz SWT 20 s unit dBm
20 16.5 dB Offset vY1|[T1] -19.17 dBm
2 524842685 GHZ
All[T11 Q.18 dB
1

22.94589178 MHZ
ke |

6 22D 52 —|
O - 055200905 WirtL

?dh)

| D1 6.934 dBm NNV"V"\
T[‘W

\N\YT_L (T1] -1.75 dBn

2 525173347 GHz

] %T‘Z [T1] -2.24 dBn

1 5_26836673 GHz
/ V\z\‘ [T11 .93 dBnm

1 5.26125251 GHz

1
D2 |-19.066 dBm;//

AW

-4

-7 EF1

Center 5.26 GHz 5 MHz/

Date: 7.JAN.2011 13:47:03

Span 50 MHz
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Title: Polycom Spectralink 8440 Wi-Fi handset
= with Bluetooth
® [/ To: FCC 47 CFR Part 15.407 & RSS-210 A9
MlC'/M |_a bS Serial #1 POLY21-Ua2 Rev A
( Issue Date: 6" June 2011
Page: Page 37 of 186

26dB OBW 99% Ambient 5280MHz 4.20V 15.99dBm

Delta 1 [T1] RBW 200 kHz RF Att 20 dB

Ref Lvli 1.97 dB VBW 300 kHz
26 dBm 22.94589178 MHz SWT 20 s unit dBm
26 16.5 dB Offset vi|[ri] -19.97 dBm
2 526822645 GHZ
all[T1] 1.97 dB

2.94589178 MHz

BN

PNV Vo Vo Vo FoS P SR VI N
O . 05529005 WVIrtZL

D1 7.357 dBm

i
3
;

Iﬁ“ﬂ*r T [T1] ~1.08 dBn

527173347 GHZ

T2 [[T1] ~1.69 dBn

i 5.28836673 GHz
// VEL [[1] 7-.36 dBn

5.27834669 GHz

D2 |-18.643 dBmy

W

-4

-7 E1

Center 5.28 GHz 5 MHz/ Span 50 MHz

Date: 10.JAN.2011 11:31:00
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v

C&M | abs

Issue Date:

Title: Polycom Spectralink 8440 Wi-Fi handset
with Bluetooth

To: FCC 47 CFR Part 15.407 & RSS-210 A9
Serial #: POLY21-Ua2 Rev A

6" June 2011

Page: Page 38 of 186

26dB OBW 99% Ambient 5320MHz 4.20V 15.43dBm

Delta 1 [T1] RBW 200 kHz RF ALt 20 dB
Ref Lvl 2.38 dB VBW 300 kHz
26 dBm 23.04609218 MHz SWT 20 s unit dBm
26
16.5 dB Offset vi1|[T1] ~-19.99 dBm
2 530822645 GHZ
allrmaa 3.38 dB
1 5 23.04609218 MHz
| D1 7.1/09 dBm Y, OPE 16-63326653 MHz
MMVMﬁW\V“IW“w
. \MVKSTL [T1] ~1.77 dBm
2
531173347 GHz
T2 [T1] -2.11 dBn
1 5.32836673 GHz
/ VE\ [r1] 7-.11 dBm
] 5.322959591 GHz
> D2 |-18.891] dBm
-3
-4
-5
-6
F2
-7 F1
-7

Center 5.32 GHz

Date:

5 MHz/

7.JAN.2011 14:18:42

Span 50 MHz
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Title:

Issue Date:

(I\il’iCQMLabs

Polycom Spectralink 8440 Wi-Fi handset
with Bluetooth

FCC 47 CFR Part 15.407 & RSS-210 A9
POLY21-Ua2 Rev A

6" June 2011

Page: Page 39 of 186
TABLE OF RESULTS - 802.11 HT-20
Test Conditions: 15.247 (a)(2) Rel. Humidity (%):| 35 to 42
Variant: 802.11n HT-20 Ambient Temp. (°C):| 19 to 22
TPC: HIGH Pressure (mBars):| 998 to 1003
Modulation: ON Duty Cycle (x):| 100
Beam Forming Gain (Y): N/A dB Antenna Gain:| 5.51 dBi
Applied Voltage: 4.2 Vdc
Notes 1:
Notes 2:
26 dB Bandwidth
TestF 26 dB Bandwidth Minimum 6dB " _
estFrequency Bandwidth Limit argin
MHz
MHz a b c d kHz MHz MHz
5260 24.649000 -24.149000
5280 24.549000 500 0.5 -24.049000
5320 24.148000 -23.648000
99% Bandwidth
99 % Bandwidth
Test Frequency
MHz
MHz a b c d
5260 17.735000
5280 17.735000
5320 17.735000
Measurement uncertainty: +2.81 dB

This test report may be reproduced in full only. The document may only be updated by MiCOM
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Title: Polycom Spectralink 8440 Wi-Fi handset

g with Bl

uetooth

Issue Date: 6™ June 2011
Page: Page 40 of 186

o Y To: FCC 47 CFR Part 15.407 & RSS-210 A9
MlC'/M |_a bS Serial #: POLY21-Ua2 Rev A

26dB OBW 99% Ambient 5260MHz 4.20V 15.30dBm

Delta 1 [T1] RBW 200 kHz RF Att 20 dB
Ref LvI 2.27 dB VBW 300 kHz
26 dBm 24 .64929860 MHz SWT 20 s unit dBm
26
16.5 dB Offset v1|[T11 —21.08 dBm
2 5.24742485 GHZ
all[T1] 2.27 dB
1 2 24.64929860 MHz
L D1 7.017 dBm "4 OPH 17-73547094 MHz
W\W\M\WWE_L [-l-l] -1.47 dBm
5.25113226 GHZ
Virz2 [ral -0.46 dBm
_1 5.26886774 GHz
Vﬁ\[Tl] 7 .02 dBm
_//J \\\-L 5.26125251 GHz
> D2 —18.983*;3;y
) w
-4
-5
-6
F2
-7 F1
-7
Center 5.26 GHz 5 MHz/ Span 50 MHz
Date: 7.JAN.2011 14:36:59
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Title:
MIC&M|ahs  serain
( Issue Date:
Page:

Polycom Spectralink 8440 Wi-Fi handset

with Bluetooth

FCC 47 CFR Part 15.407 & RSS-210 A9

POLY21-Ua2 Rev A
6" June 2011
Page 41 of 186

26dB OBW 99% Ambient 5280MHz 4.20V 15.21dBm

Delta 1 [T1] RBW 200 kHz RF Att 20 dB

Re¥f Lvi 0.66 dB VBW 300 kHz
26 dBm 24 .54909820 MHz SWT 20 s unit dBm
20 16.5 dB Offset Vit -19.95 dBm
2 526772545 GHZ
allrmi 0.66 dB
1 > 24 .54909820 MHZ|
| D1 6_675 dBm Av4 OPH 17_7?'-_\/|7f\0/| MH=z
TWMMW}L [m1] -1.88 dBn|
- 226 GHz
7 .73 dBnm
1 774 GHz
/ .68 dBnm
1 749 GHz

2 D2 |-19.325| dB

,

-4

-7 E1

Center 5.28 GHz 5 MHz/ Span 50

Date: 7.JAN.2011 14:54:36

MHz
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Title: Polycom Spectralink 8440 Wi-Fi handset
with Bluetooth

Issue Date: 6™ June 2011
Page: Page 42 of 186

o Y To: FCC 47 CFR Part 15.407 & RSS-210 A9
MlC'/M |_a bS Serial #: POLY21-Ua2 Rev A

26dB OBW 99% Ambient 5320MHz 4.20V 15.26dBm

Delta 1 [T1] RBW 200 kHz RF Att 20 dB

Ref Lvli 0.46 dB VBW 300 kHz
26 dBm 24 .14829659 MHz SWT 20 s unit dBm
26 16.5 dB Offset v1|[T11 -19.37 dBm
2 530792585 GHZ
allrm1a Q.46 dB

24.14829659 MHZ
ke |

7 7Z2A5 47004 MH=
TSOS OIS NVItZL

?dho

D1 7.005 dBm ww\\
TW

—

T1] -1.69 dBm
5.31113226 GHz
T1] -Q.55 dBm

5.32886774 GHz

11 7.00 dBn|
1 5.321259251 GHz

D2 |-18.995 dB

T,

-4

-7 EF1

Center 5.32 GHz 5 MHz/

Date: 7.JAN.2011 15:09:23

Span 50 MHz
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(I\il’iCQiVI Labs

Title:

To:

Serial #:
Issue Date:
Page:

Polycom Spectralink 8440 Wi-Fi handset
with Bluetooth
FCC 47 CFR Part 15.407 & RSS-210 A9
POLY21-Ua2 Rev A
6" June 2011

Page 43 of 186

7.1.3 5470 MHz - 5725 MHz; 26 dB and 99 % Operational Bandwidth(s)

TABLE OF RESULTS - 802.11a

Test Conditions: 15.247 (a)(2) Rel. Humidity (%):| 35 to 42
Variant: 802.11a Ambient Temp. (°C):| 19 to 22
TPC: HIGH Pressure (mBars):| 998 to 1003
Modulation: ON Duty Cycle (x):| 100
Beam Forming Gain (Y): N/A dB Antenna Gain:| 5.51 dBi
Applied Voltage: 4.2 Vdc
Notes 1:
Notes 2:
26 dB Bandwidth
26 dB B idth
Test F 6 dB Bandwidt Minimum 6dB Marai
estFrequency Bandwidth Limit argin
MHz

MHz a b c kHz MHz MHz

5500 24.950000 -24.450000

5580 25.651000 500 0.5 -25.151000

5700 26.453000 -25.953000
99% Bandwidth

99 % Bandwidth
Test Frequency
MHz

MHz a b c

5500 16.733000

5580 16.733000

5700 16.733000

Measurement uncertainty: +2.81 dB

This test report may be reproduced in full only. The document may only be updated by MiCOM
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Title: Polycom Spectralink 8440 Wi-Fi handset
= with Bluetooth

o ; To: FCC 47 CFR Part 15.407 & RSS-210 A9
MlC'/M |_a bS Serial #1 POLY21-Ua2 Rev A
( Issue Date: 6" June 2011
Page: Page 44 of 186

26dB OBW 99% Ambient 5500MHz 4.20V 16.04dBm

Delta 1 [T1] RBW 200 kHz RF Att 10 dB
Ref Lvli 0.40 dB VBW 300 kHz
16 dBm 24 .94989980 MHz SWT 20 s unit dBm
16
16.5 dB Offset vi1|[T1] ~-19.03 dBm
1 2
51 7 d16 dBm 5.48772545 GHZ
[_\WW“\ \N-\H\:l [T1l Q.40 dB
T 2 24.94989980 MHz
PH 16.73346693 MHZz
T1 [T1] -2.22 dBn
-1 i N 5-49163327 GHz
ﬁwvw VTg\ET}] -1.95 dBn
> D2 |-18.684 dB 550836673 6Hz
V2 [T1]V“\ 7 .32 dBnm
5. 5251 GHz
-3 Ml
-4
-5
-6
-7
F2
-8 E1l
-8
Center 5.5 GHz 5 MHz/ Span 50 MHz
Date: 7.JAN.2011 15:29:39
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Title: Polycom Spectralink 8440 Wi-Fi handset
with Bluetooth

o Y To: FCC 47 CFR Part 15.407 & RSS-210 A9
MlC'/M |_a bS Serial #1 POLY21-Ua2 Rev A
( Issue Date: 6" June 2011
Page: Page 45 of 186

26dB OBW 99% Ambient 5580MHz 4.20V 16.02dBm

Delta 1 [T1] RBW 200 kHz RF Attt 10 dB
Re¥f Lvi 1.00 dB VBW 300 kHz
16 dBm 25.65130261 MHz SWT 20 s unit dBm
16
16.5 dB Offset vi1|[T1] -19.53 dBm
1 2
| D1 7.924 dBm v 5.56682365 GHZ
ﬂfﬂM/NMMﬂwh\ﬁﬁvwbkr\r\”\f1 [T1] 1.00 dB
T 2 25.65130261 MHZ
PH 16.73346693 MHz
T1 [T1] -2.06 dBn
-1 7 N 557163327 GHZ
M VTR [TiL] -1.67 dBn
o D2 |-18.676| dpm 5-58836673—GHz
s V2l|[T1] 7 .32 dBnm
5.5 4689 GHz
-30
—4 '
-5
-6
-7
F2
-8 E1l
-8
Center 5.58 GHz 5 MHz/ Span 50 MHz
Date: 7_-JAN_.2011 15:42:50
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Title: Polycom Spectralink 8440 Wi-Fi handset
with Bluetooth
® [/ To: FCC 47 CFR Part 15.407 & RSS-210 A9
MlC'/M |_a bS Serial #1 POLY21-Ua2 Rev A
( Issue Date: 6" June 2011
Page: Page 46 of 186

26dB OBW 99% Ambient 5700MHz 4.20V 16.47dBm

Delta 1 [T1] RBW 200 kHz RF Attt 10 dB
Re¥f Lvi 1.42 dB VBW 300 kHz
16 dBm 26.45290581 MHz SWT 20 s unit dBm
16
16.5 dB Offset v1|[T1]
1 2
D1 6.885 dBm Y
{WWVW\\WW\’\::L [T1]
T 2 2
PH 1
T1 [T1]
-1 / \J
VTA,\[\Tl_u
2 D2 |-19.115| dgw "\M
V2|rT1]
-3 Wf/‘/ﬂ
-4
-5
-6
-7
F2
-8 E1l
-8
Center 5.7 GHz 5 MHz/ Span 50 MHz
Date: 7.JAN_.2011 15:57:18
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Title:

(I\iliC;MLabs

Polycom Spectralink 8440 Wi-Fi handset
with Bluetooth

FCC 47 CFR Part 15.407 & RSS-210 A9
POLY21-Ua2 Rev A

Issue Date: 6" June 2011
Page: Page 47 of 186
TABLE OF RESULTS - 802.11 HT-20
Test Conditions: 15.247 (a)(2) Rel. Humidity (%):| 35 to 42
Variant: 802.11n HT-20 Ambient Temp. (°C):| 19 to 22
TPC: HIGH Pressure (mBars):| 998 to 1003
Modulation: ON Duty Cycle (x):| 100
Beam Forming Gain (Y): N/A dB Antenna Gain:| 5.51 dBi
Applied Voltage: 4.2 Vdc
Notes 1:
Notes 2:
26 dB Bandwidth
26 dB B idth
TestF 6 dB Bandwidt Minimum 6dB Marai
estFrequency Bandwidth Limit argin
MHz
MHz a b c d kHz MHz MHz
5500 25.451000 -24.951000
5580 27.355000 500 0.5 -26.855000
5700 25.752000 -25.252000
99% Bandwidth
99 % Bandwidth
Test Frequency
MHz
MHz a b c d
5500 17.936000
5580 17.936000
5700 17.936000
Measurement uncertainty: +2.81dB
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Title:
MIC&M|ahs  serain
( Issue Date:
Page:

Polycom Spectralink 8440 Wi-Fi handset
with Bluetooth

FCC 47 CFR Part 15.407 & RSS-210 A9
POLY21-Ua2 Rev A

6" June 2011

Page 48 of 186

26dB OBW 99% Ambient 5500MHz 4.20V 15.96dBm

Delta 1 [T1] RBW 200 kHz RF Attt 10 dB
Ref Lvi 2.68 dB VBW 300 kHz
16 dBm 25.45090180 MHz SWT 20 s unit dBm
16
16.5 dB Offset vYil[rT1g -2Q.61 dBm

5.48682365 GHz

L D1 7.328 dBm \IW/\ﬂ“\
el

?4 N

W%V\Q} [T1] 2.68 dB
2 5.45090180 MHz

N)

D2 |-18.672 d

OPH 17.93587174 MHz
V1 [T1] -2.64 dBm
-1 i U 5.49103206 GHZ
VT JT1] -2.14 dBm

Pl e Ve Vo o
D - IJVUOIO7 I OIiL

vaolrrig A 71.33 dBnm
5. 51 GHz
A

A

-8 E1l

Center 5.5 GHz 5 MHz/ Span 50 MHz

Date: 7.JAN.2011 16:14:03
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Title: Polycom Spectralink 8440 Wi-Fi handset
= with Bluetooth

Y To: FCC 47 CFR Part 15.407 & RSS-210 A9
C'/M |_a bS Serial #1 POLY21-Ua2 Rev A
Issue Date: 6™ June 2011
Page: Page 49 of 186

26dB OBW 99% Ambient 5580MHz 4.20V 15.92dBm

Delta 1 [T1] RBW 200 kHz RF Att 10 dB
Ref Lvi 2.19 dB VBW 300 kHz
16 dBm 27.35470942 MHz SWT 20 s unit dBm
16

16.5 dB Offset vi1|[T1] -20.63 dBm

B IS E— 2 556542084 GHZ
wﬁjgjk\ﬁ*v”%kr all[T1] 4.19 dB

Tfﬂ\ﬂ\r KANMN¥9 27.35470942 MHz

o) 17.93587174 MHz

V1l [T1] -2.23 dBm

-1 3 N 557103206 GHZ
qﬁﬂb$w VT§\£I¢] -2.31 dBm

> D2 |-18.7471q@W 5 SBROATSA GHz

volrmg 1.25 dBnm
NM 5.5 ifg GHZ

F1

Center 5.58 GHz 5 MHz/ Span 50 MHz

Date:
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26dB OBW 99% Ambient 5700MHz 4.20V 16.27dBm

Delta 1 [T1] RBW 200 kHz RF Att 10 dB
Ref LvI 0.51 dB VBW 300 kHz
16 dBm 25.75150301 MHz SWT 20 s unit dBm
16
16.5 0B Offset v1 [T1] ~-19.05 dBm
1 5.68682365 GHZ

D1 6.956 dBm E/,N/\VMN\,"\\

_|

§4hJ

Ml [Tl Q.51 dB
2 5.75150301 MHz

N)

OE,E 17.93587174 MHz

1

" D2 |-19.044 dM
e

AL

-8 E1l

Center 5.7 GHz 5 MHz/ Span 50 MHz
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7.2 Transmit Output Power

FCC, Part 15 Subpart E §15.407(a)(1)(2)
Industry Canada RSS-210 §9.2(2)
RSS-Gen §4.4

Test Procedure

The transmitter terminal of EUT was connected to the input of an average power meter.
Measurements were made while EUT was operating in a continuous transmission mode i.e.
100 % duty cycle at the appropriate center frequency. All cable losses and offsets were
taken into consideration in the measured result.

Test Measurement Setup

EUT

AN

0 0 gl

Combiner

o

Spectrum
Analyzer

Power Meter
and Sensor

Measurement setup for Transmitter Output Power
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Specification

Limits

FCC, Part 15 §15.407 (a)(1), (a)(2) and Industry Canada RSS-210 § A9.2(2)

(a)(1) For the band 5.15-5.25 GHz the maximum conducted output power over the frequency
band of operation shall not exceed the lesser of 50 mW or +4 dBm + 10 log B, where B is the
26 dB emission bandwidth in megahertz. In addition, the peak power spectral density shall not
exceed +4 dBm in any 1 megahertz band.

(a)(2) For the 5.25-5.35 and 5470-5725 MHz GHz band the maximum conducted output
power over the frequency band of operation shall not exceed the lesser of 250 mW or

+11 dBm + 10 log B, where B is the 26 dB emission bandwidth in megahertz. In addition, the
peak power spectral density shall not exceed +11 dBm in any 1 megahertz band.

Industry Canada RSS-210 § A9.2(2)

For the band 5150-5250 MHz, the maximum equivalent isotropically radiated power (e.i.r.p.)
shall not exceed 200 mW or 10 + 10 log10 B, dBm, whichever power is less. B is the 99%
emission bandwidth in MHz. The e.i.r.p. spectral density shall not exceed 10 dBm in any

1.0 MHz band.

For the band 5250-5350 MHz and 5470-5725 MHz, the maximum conducted output power
shall not exceed 250 mW or 11 + 10 log10 B, dBm, whichever power is less. The power
spectral density shall not exceed 11 dBm in any 1.0 MHz band. The maximum e.i.r.p. shall not
exceed 1.0 Wor 17 + 10 log10 B, dBm, whichever power is less. B is the 99% emission
bandwidth in MHz.

Industry Canada RSS-Gen 4.4

When an occupied bandwidth value is not specified in the applicable RSS, the transmitted
signal bandwidth to be reported is to be its 99% emission bandwidth, as calculated or
measured.
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Antenna Gain - Maximum Permissible Peak Transmit Power

If transmitting antennas of directional gain greater than 6 dBi are used, the maximum
conducted output power shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6 dBi.

The maximum allowable peak power in the 5150 — 5250 MHz frequency band is +17 dBm.

The maximum allowable peak power in the 5250 — 5350 MHz, and 5470 — 5725 MHz
frequency band is + 24 dBm.

Maximum Transmit Power, FCC Limits

Limit 5150 — 5250 MHz: Lesser of 50 mW (+17 dBm) or 4 + 10 Log (B) dBm

Frequency Range Maximum 26 dB Bandwidth 4 +10 Log (B) Limit
(MHz) (MHz) (dBm) (dBm)
5150 — 5250 23.848 17.77 17.00

Limit 5250 — 5350 and 5470 — 5725: Lesser of 250 mW (+24 dBm) or 11 + 10 Log (B) dBm

Frequency Range Maximum 26 dB Bandwidth | 11 + 10 Log (B) Limit
(MHz) (MHz) (dBm) (dBm)
5250 - 5350 26.649 25.26 24.00
5470 - 5725 27.355 25.37 24.00
Maximum Transmit Power Industry Canada Limits
Limit 5150 — 5250 MHz: Lesser of 200 mW (+23 dBm) or 10 + 10 Log (B) dBm
Frequency Range Maximum 99% Bandwidth 10 + 10 Log (B) EIRP Limit
(MHz) (MHz) (dBm) (dBm)
5150 — 5250 17.735 22.49 22.49

Limit 5250 — 5350 and 5470 — 5725: Lesser of 250 mW (+24 dBm) or 11 + 10 Log (B) dBm

Frequency Range Maximum 99% Bandwidth 11 +10 Log (B) EIRP Limit
(MHz) (MHz) (dBm) (dBm)
5250 - 5350 17.735 23.49 23.49
5470 - 5725 17.936 23.54 23.54
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Laboratory Measurement Uncertainty for Power Measurements

| Measurement uncertainty | +1.33 dB
Traceability
Method Test Equipment Used
Measurements were made per work 0158, 0287, 0252, 0313, 0314, 0070, 0116, 0117

instruction WI-01 ‘Measuring RF Output
Power’
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Measurement Results for Transmit Output Power

Radio Parameters

Duty Cycle: 100%

Output: Modulated Carrier

Power: Maximum Compliant Power

7.2.1 5150 MHz - 5250 MHz; Peak Output Power

TABLE OF RESULTS - 802.11a

Test Conditions: 15.407 (a)(1) Rel. Humidity (%): 35 to 42
Variant: 802.11a Ambient Temp. (°C): 19 to 22
TPC: HIGH Pressure (mBars): 998 to 1003
Modulation: ON Duty Cycle (x): 100

Beam Forming Gain (Y): N/A dB Antenna Gain: 5.51 dBi
Applied Voltage: 4.2 Vdc

Notes 1:

Notes 2:

Test Measured Peak Power
es Total Power (dBm) Limit Margin
Frequency
RF Port (dBm)
MHz a b c Combined [ Calculated dBm dB
5180 14.69 14.69 17.00 -2.31
5200 14.63 14.63 17.00 -2.37
5240 14.72 14.72 17.00 -2.28
Measurement uncertainty: +1.33 dB
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TABLE OF RESULTS - 802.11n HT-20

Test Conditions: 15.407 (a)(1) Rel. Humidity (%): 35 to 42
Variant: 802.11n HT-20 Ambient Temp. (°C): 19 to 22
TPC: HIGH Pressure (mBars): 998 to 1003
Modulation: ON Duty Cycle (x): 100
Beam Forming Gain (Y): N/A dB Antenna Gain: 5.51 dBi
Applied Voltage: 4.2 Vdc
Notes 1:
Notes 2:
Measured Peak Power
LLE Total Power (dBm) Limit Margin
Frequency
RF Port (dBm)
MHz a b c Combined | Calculated dBm dB
5180 14.81 14.81 17.00 -2.19
5200 14.91 14.91 17.00 -2.09
5240 14.75 14.75 17.00 -2.25

Measurement uncertainty:

+1.33 dB
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7.2.2 5250 MHz - 5350 MHz; Peak Output Power

TABLE OF RESULTS - 802.11a

Test Conditions: 15.407 (a)(1) Rel. Humidity (%): 35 to 42
Variant: 802.11a Ambient Temp. (°C): 19 to 22
TPC: HIGH Pressure (mBars): 998 to 1003
Modulation: ON Duty Cycle (x): 100
Beam Forming Gain (Y): N/A dB Antenna Gain: 5.51 dBi
Applied Voltage: 4.2 Vdc
Notes 1:
Notes 2:
Test Measured Peak Power
es Total Power (dBm) Limit | Margin
Frequency
RF Port (dBm)
MHz a b c Combined | Calculated dBm dB
5260 15.38 15.38 24.00 -8.62
5280 15.51 15.51 24.00 -8.49
5320 15.39 15.39 24.00 -8.61
Measurement uncertainty: +1.33 dB
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TABLE OF RESULTS - 802.11n HT-20
Test Conditions: 15.407 (a)(1) Rel. Humidity (%): 35 to 42
Variant: 802.11n HT-20 Ambient Temp. (°C): 19 to 22
TPC: HIGH Pressure (mBars): 998 to 1003
Modulation: ON Duty Cycle (x): 100
Beam Forming Gain (Y): N/A dB Antenna Gain: 5.51 dBi
Applied Voltage: 4.2 Vdc
Notes 1:
Notes 2:
Measured Peak Power
Test Total Power (dBm) Limit Margin
Frequency
RF Port (dBm)

MHz a b c Combined | Calculated dBm dB

5260 15.27 15.27 24.00 -8.73

5280 15.17 15.17 24.00 -8.83

5320 15.36 15.36 24.00 -8.64

Measurement uncertainty: +1.33 dB
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7.2.3 5470 MHz - 5725 MHz; Peak Output Power

TABLE OF RESULTS - 802.11a

Test Conditions: 15.407 (a)(1) Rel. Humidity (%): 35 to 42
Variant: 802.11a Ambient Temp. (°C): 19 to 22
TPC: HIGH Pressure (mBars): 998 to 1003
Modulation: ON Duty Cycle (x): 100
Beam Forming Gain (Y): N/A dB Antenna Gain: 5.51 dBi
Applied Voltage: 4.2 Vdc
Notes 1:
Notes 2:
Measured Peak Power
st Total Power (dBm) Limit | Margin
Frequency
RF Port (dBm)
MHz a b c d Combined | Calculated dBm dB
5500 16.04 16.04 24.00 -7.96
5580 16.03 16.03 24.00 -7.97
5700 16.42 16.42 24.00 -7.58
Measurement uncertainty: +1.33 dB

This test report may be reproduced in full only. The document may only be updated by MiCOM
Labs personnel. Any changes will be noted in the Document History section of the report.

MiCOM Labs, 440 Boulder Court, Suite 200, Pleasanton, CA 94566 USA, Phone: 925.462.0304, Fax: 925.462.0306, www.micomlabs.com




Title:
MIC&M|ahs  seras
(_/ IssuePDaagtz

Polycom Spectralink 8440 Wi-Fi handset

with Bluetooth

FCC 47 CFR Part 15.407 & RSS-210 A9

POLY21-Ua2 Rev A
6" June 2011
Page 61 of 186

TABLE OF RESULTS - 802.11n HT-20

Test Conditions: 15.407 (a)(1) Rel. Humidity (%): 35 to 42
Variant: 802.11n HT-20 Ambient Temp. (°C): 19 to 22
TPC: HIGH Pressure (mBars): 998 to 1003
Modulation: ON Duty Cycle (x): 100
Beam Forming Gain (Y): [N/A dB Antenna Gain: 5.51 dBi
Applied Voltage: 4.2 Vdc
Notes 1:
Notes 2:
Measured Peak Power
UCERS Total Power (dBm) Limit Margin
Frequency
RF Port (dBm)
MHz a b c Combined [ Calculated dBm dB
5500 15.93 15.93 24.00 -8.07
5580 15.90 15.90 24.00 -8.10
5700 16.30 16.30 24.00 -7.70

Measurement uncertainty:

+1.33 dB
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7.3 Peak Excursion Ratio

FCC, Part 15 Subpart E §15.407(a)(6)

Test Procedure

Normative Reference (xi) Section 2.1 Measurement Procedure DA 02-2138 “Measurement
Procedure Updated for Peak Transmit Power in the UNIlI Bands” was implemented to
determine the Peak Excursion Ratio. This is a conducted measurement using a spectrum
analyzer. The Peak Excursion Ratio is the difference in amplitude (dB) between the two
traces.

Test Measurement Set up

EUT 5
—————O .
C o Spectrum

d Analvzer
—O

Power Meter
and Sensor

Measurement set up for Peak Excursion Ratio

Specification

Limits

§15.407 (a)(6)

The ratio of the peak excursion of the modulation envelope (measured using a peak hold
function) to the peak transmit power (measured as specified in this paragraph) shall not
exceed 13dB across any 1MHz bandwidth or the emission bandwidth whichever is less

Laboratory Measurement Uncertainty for Spectrum Measurement

Measurement uncertainty +2.81dB
Traceability
Method Test Equipment Used

Measurements were made per work | 0158, 0287, 0252, 0313, 0314, 0070, 0116, 0117
instruction WI-03 ‘Measurement of RF

Spectrum Mask’
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Measurement Results for Peak Excursion Ratio

Radio Parameters
Duty Cycle: 100%

Output:
Power:

Modulated Carrier
Maximum Compliant Power

7.3.1 5150 MHz - 5250 MHz; Peak Excursion Ratio

TABLE OF RESULTS - 802.11a

Test Conditions: 15.407 (a) Rel. Humidity (%): 35 to 42
Variant: 802.11a Ambient Temp. (°C): 19 to 22
TPC: HIGH Pressure (mBars): 998 to 1003
Modulation: ON Duty Cycle (%): 100

Beam Forming Gain (Y): N/A dB Antenna Gain: 5.51 dBi
Applied Voltage: N/A Vdc

Notes 1:

Notes 2:

Trace Peak Power Markers
Test A Marker Limit Margin
Frequency . ) (Marker 1 — 2) 9
MHz dBm dBm dB dB dB
5180 14.01 3.66 -10.35 13 -2.65
5200 14.34 3.56 -10.78 13 -2.22
5240 14.35 3.86 -10.49 13 -2.51
Measurement uncertainty: +1.33 dB
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Pk Excursion Ambient 5180MHz 4.20V 14.69dBm

Delta 1 [T2] RBW 1 MHz  RF Att 20 dB
Ref Lvi -10.35 dB VBW 3 MHz
26 dBm -96.99440002 mHz SWT 5 s unit dBm
26
16.5 gB Offset Yi([T1] 14_.01 dBm
2 ) 518212425 GHZ
al|[T2] -10.35 dB
M,«M—XJ.M
1 et “““\\ -96.99440002 mHz
// : \\
"_'_\/_T—E—\

L

_ZOW, /

\\%

o

-5
-6
-7
-7
Center 5.18 GHz 4 MHz/ Span 40 MHz
Date: 7.JAN.2011 10:37:43
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Pk Excursion Ambient 5200MHz 4.20V 14.62dBm

Delta 1 [T2] RBW 1 MHz RF Att 20 dB
Ref LvI ~10.78 dB VBW 3 MHz
26 dBm -34.66892242 mHz SWT 5 s unit dBm
26
16.5 dB Offset v1 [T11 14.34 dBn
2 1 5.19683367 GHZ
Y 1|21 -19.78 dB
o A
1 //"”’h BN -34.66892242 mHz
1 \
S R N

i AN

—4 /

y
w’”/ I
/

S Mm
|

Center 5.2 GHz 4 MHz/ Span 40 MHz

Date: 7.JAN_.2011 11:10:41
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Pk Excursion Ambient 5240MHz 4.20V 14.72dBm

Delta 1 [T2] RBW 1 MHz RF Att 20 dB
Ref LvI -10.49 dB VBW 3 MHz
26 dBm -17.23384857 mHz SWT 5 s unit dBm
26
16.5 gB Offset Yi([T1] 14 _35 dBm
2 1 523715431 GHZ
Y o allrm21 -10.49 dB
1 IR -17.23384857 mHz

//’MM;J
//f’fr"_\ﬁ \

| \ N\
_QOEHN&wdw //// \\\\

ad ]

J

-5
-6
-7
-7
Center 5.24 GHz 4 MHz/ Span 40 MHz
Date: 7.JAN.2011 11:31:00

This test report may be reproduced in full only. The document may only be updated by MiCOM
Labs personnel. Any changes will be noted in the Document History section of the report.

MiCOM Labs, 440 Boulder Court, Suite 200, Pleasanton, CA 94566 USA, Phone: 925.462.0304, Fax: 925.462.0306, www.micomlabs.com




Title:

Polycom Spectralink 8440 Wi-Fi handset
with Bluetooth

¢ / To: FCC 47 CFR Part 15.407 & RSS-210 A9
ICS7 |_a S Serial #1 POLY21-Ua2 Rev A
( Issue Date: 6" June 2011
Page: Page 67 of 186
TABLE OF RESULTS - 802.11HT-20
Test Conditions: 15.407 (a) Rel. Humidity (%): 35 to 42
Variant: 802.11n HT-20 Ambient Temp. (°C): 19 to 22
TPC: HIGH Pressure (mBars): 998 to 1003
Modulation: ON Duty Cycle (%): 100
Beam Forming Gain (Y): N/A dB Antenna Gain: 5.51 dBi
Applied Voltage: N/A Vdc
Notes 1:
Notes 2:
Trace Peak Power Markers
Test A Marker Limit Marain
Frequency . 5 (Marker 1 —2) 9
MHz dBm dBm dB dB dB
5180 14.00 3.62 -10.38 13 -2.62
5200 14.62 2.89 -11.73 13 -1.27
5240 13.75 3.76 -9.99 13 -3.01
Measurement uncertainty: +1.33 dB
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Pk Excursion Ambient 5180MHz 4.20V 14.83dBm

Delta 1 [T2] RBW 1 MHz RF Attt 20 dB
Ref Lvli -10.38 dB VBW 3 MHz
26 dBm -46.09203339 mHz SWT 5 s unit dBm
26
16.5 dB Offset v1|[T1] 14.00 dBn
2 518076152 GHZ
Xl allrm21 -19.38 dB

N -46.09203339 mHz

. Mm" // \\\\
g 7 C |,

-4

&
-

-5
-6
-7
-7
Center 5.18 GHz 4 MHz/ Span 40 MHz
Date: 7.JAN.2011 11:50:49
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o % To: FCC 47 CFR Part 15.407 & RSS-210 A9
M C’JM |_a bS Serial # POLY21-Ua2 Rev A

7.3.2 5250 MHz - 5350 MHz; Peak Excursion Ratio

TABLE OF RESULTS - 802.11a
Test Conditions: 15.407 (a) Rel. Humidity (%): 35 to 42
Variant: 802.11a Ambient Temp. (°C): 19 to 22
TPC: HIGH Pressure (mBars): 998 to 1003
Modulation: ON Duty Cycle (%): 100
Beam Forming Gain (Y): N/A dB Antenna Gain: 5.51 dBi
Applied Voltage: N/A Vdc
Notes 1:
Notes 2:
Trace Peak Power Markers
Test A Marker Limit Margin
Frequency . - (Marker 1 — 2) 9
MHz dBm dBm dB dB dB
5260 15.22 4.44 -10.78 13 -2.22
5280 14.92 4.49 -10.43 13 -2.57
5320 15.24 4.41 -10.83 13 -2.17
Measurement uncertainty: +1.33 dB
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TABLE OF RESULTS - 802.11HT-20

Test Conditions: 15.407 (a) Rel. Humidity (%): 35 to 42
Variant: 802.11n HT-20 Ambient Temp. (°C): 19 to 22
TPC: HIGH Pressure (mBars): 998 to 1003
Modulation: ON Duty Cycle (%): 100
Beam Forming Gain (Y): N/A dB Antenna Gain: 5.51 dBi
Applied Voltage: N/A Vdc
Notes 1:
Notes 2:
Trace Peak Power Markers
Test A Marker Limit Margin
Frequency . 5 (Marker 1 — 2)
MHz dBm dBm dB dB dB
5260 14.41 4.15 -10.26 13 -2.74
5280 14.77 2.90 -11.87 13 -1.13
5320 14.78 3.36 -11.42 13 -1.58

Measurement uncertainty:

+1.33dB
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7.3.3 5470 MHz - 5725 MHz; Peak Excursion Ratio

TABLE OF RESULTS - 802.11a

Test Conditions: 15.407 (a) Rel. Humidity (%): 35 to 42
Variant: 802.11a Ambient Temp. (°C): 19 to 22
TPC: HIGH Pressure (mBars): 998 to 1003
Modulation: ON Duty Cycle (%): 100
Beam Forming Gain (Y): N/A dB Antenna Gain: 5.51 dBi
Applied Voltage: N/A Vdc
Notes 1:
Notes 2:
Trace Peak Power Markers
Test A Marker Limit Marain
Frequency . . (Marker 1 — 2) 9
MHz dBm dBm dB dB dB
5500 15.05 4.62 -10.43 13 -2.57
5580 14.85 4.81 -10.04 13 -2.96
5700 14.92 4.60 -10.32 13 -2.68
Measurement uncertainty: +1.33 dB
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Delta 1 [T2] RBW 1 MHz RF Attt 10 dB
Ref Lvi -10.43 dB VBW 3 MHz
16 dBm —14_027595512 mHz SWT 5 s unit dBm
16 s 2
16.5 {B Offset /WM“M va|[T1] 15.05 dBn
1
1 5.49679351 GHZz
//ﬂﬁ/—hxﬂ}v\z] -10.43 dB
J‘/‘/ \1:\1‘4_02759552 mHz
-1 | LM / \\ \\‘LL!'M_A.
-3 /
. / \
-5
-6
-7
-8
-8
Center 5.5 GHz 4 MHz/ Span 40 MHz
Date: 7.JAN_.2011 15:33:59

This test report may be reproduced in full only. The document may only be updated by MiCOM

Labs personnel. Any changes will be noted in the Document History section of the report.

MiCOM Labs, 440 Boulder Court, Suite 200, Pleasanton, CA 94566 USA, Phone: 925.462.0304, Fax: 925.462.0306, www.micomlabs.com




Title: Polycom Spectralink 8440 Wi-Fi handset
= with Bluetooth

o Y To: FCC 47 CFR Part 15.407 & RSS-210 A9
MlC'/M |_a bS Serial #1 POLY21-Ua2 Rev A
( Issue Date: 6" June 2011
Page: Page 81 of 186

Pk Excursion Ambient 5580MHz 4.20V 16.02dBm

Delta 1 [T2] RBW 1 MHz RF Att 10 dB
Ref Lvi -10.04 dB VBW 3 MHz
16 dBm —61_723709ll£nHz SWT 5 s unit dBm
1o 16.5 dB Offset “”“LANNPu”*AWLw‘N~a~!%\[Tl] 14.85 dBn
1 1 5. 57771543 GHZ

2] -10.04 dB

F—a—J— Al
| T -61.72370911 mHz

A et | W
W

/ Ly
N

2 — N

\

Center 5.58 GHz 4 MHz/ Span 40 MHz

Date: 7.JAN.2011 15:47:09

This test report may be reproduced in full only. The document may only be updated by MiCOM
Labs personnel. Any changes will be noted in the Document History section of the report.

MiCOM Labs, 440 Boulder Court, Suite 200, Pleasanton, CA 94566 USA, Phone: 925.462.0304, Fax: 925.462.0306, www.micomlabs.com




Title: Polycom Spectralink 8440 Wi-Fi handset

with Bluetooth

Issue Date: 6™ June 2011
Page: Page 82 of 186

o Y To: FCC 47 CFR Part 15.407 & RSS-210 A9
MlC'/M |_a bS Serial #: POLY21-Ua2 Rev A
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TABLE OF RESULTS - 802.11HT-20

Test Conditions: 15.407 (a) Rel. Humidity (%): 35 to 42
Variant: 802.11n HT-20 Ambient Temp. (°C): 19 to 22
TPC: HIGH Pressure (mBars): 998 to 1003
Modulation: ON Duty Cycle (%): 100
Beam Forming Gain (Y): |N/A dB Antenna Gain: 5.51 dBi
Applied Voltage: N/A Vdc
Notes 1:
Notes 2:
Trace Peak Power Markers
Test A Marker Limit Margin
Frequency 1 ” (Marker 1 — 2)
MHz dBm dBm dB dB dB
5500 14.96 3.87 -11.09 13 -1.91
5580 14.38 4.00 -10.38 13 -2.62
5700 14.62 3.55 -11.07 13 -1.93

Measurement uncertainty:

+1.33 dB
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7.4 Peak Power Spectral Density

FCC, Part 15 Subpart C §15.407(a)(1)(2)
Industry Canada RSS-210 §A9.2(1)(2)

Test Procedure

The transmitter output was connected to a spectrum analyzer and the peak power spectral
density measured. Method 2 Sample Detection and power averaging, specified in FCC
document DA 02-2138 (Normative Reference (ix) Section 2.1 “Guidelines for Assessing
Unlicensed National Information Infrastructure (U-NII) Devices”) was used to determine the
peak power spectral density of the emission. The Peak Power Spectral Density is the highest
level found across the emission in a 1 MHz resolution bandwidth.

Test Measurement Setup

EUT Q

%

Q 0 glo

li
Combiner

]

Spectrum
Analvzer

o

Power Meter
and Sensor

Measurement setup for Peak Power Spectral Density
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Specification

FCC, Part 15 §15.407 (a)(1), (a)(2)
5150 — 5250 MHz

(a)(1) The peak power spectral density shall not exceed +4 dBm in any 1 megahertz band
5250 — 5350 MHz & 5470 — 5725 MHz

(a)(2) The peak power spectral density shall not exceed +11 dBm in any 1 megahertz band
Industry Canada RSS-210 § A9.2(1), A9.2(2)

5150 — 5250 MHz

§ A9.2(1) The e.i.r.p. spectral density shall not exceed +10 dBm in any 1 MHz band

5250 — 5350 MHz & 5470 — 5725 MHz

§ A9.2(2) The power spectral density shall not exceed +11 dBm in any 1 MHz band

Laboratory Measurement Uncertainty for Spectral Density

| Measurement uncertainty | +1.33 dB
Traceability
Method Test Equipment Used
Measurements were made per work 0158, 0287, 0252, 0313, 0314, 0070, 0116, 0117
instruction WI-01 ‘Measuring RF Output
Power’
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Measurement Results for Peak Power Spectral Density

Radio Parameters

Duty Cycle: 100%

Output: Modulated Carrier

Power: Maximum Compliant Power

7.41 5150 MHz - 5250 MHz; Peak Power Spectral Density

TABLE OF RESULTS - 802.11a

Test Conditions: 15.407 (a) Rel. Humidity (%): 35 to 42
Variant: 802.11a Ambient Temp. (°C): 19 to 22
TPC: HIGH Pressure (mBars): 998 to 1003
Modulation: ON Duty Cycle (%): 100
Beam Forming Gain (Y): N/A dB Antenna Gain: 5.51 dBi
Applied Voltage: 4.2 Vdc
Notes 1:
Notes 2:
Test Measured Peak Power
es Total Power (dBm) Limit | Margin
Frequency
RF Port (dBm)
MHz a b c d Combined | Calculated dBm dB
5180 3.46 3.46 4.00 -0.54
5200 3.34 3.34 4.00 -0.66
5240 3.40 3.40 4.00 -0.60
Measurement uncertainty: +1.33dB
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® [/ To: FCC 47 CFR Part 15.407 & RSS-210 A9
MIC'/M |_a bS Serial #: POLY21-Ua2 Rev A

Power Density Ambient 5180MHz 4.20V 14.69dBm

Marker 1 [T1] RBW 1 MHz RF Attt 20 dB
Ref LvIi 3.46 dBm VBW 3 MHz
26 dBm 5.17924850 GHz SWT 5 ms unit dBm
26
16.5 dB Offset v1 [T11 3.46 dBm
2 517924850 GHz
1

4~

D1 4 dBm
A T

N

-6
-7
-7
Center 5.18 GHz 5 MHz/ Span 50 MHz
Date: 7_-JAN_.2011 10:35:27
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Page 91 of 186

Power Density Ambient 5200MHz 4.20V 14.63dBm

Marker 1 [T1] RBW 1 MHz RF Attt 20 dB
Ref Lvi 3.34 dBm VBW 3 MHz
26 dBm 5.19794589 GHz SWT 5 ms unit dBm
26
16.5 dB Offset v1|[T1] 3.34 dBm
2 519794589 GHz
1
1
- D1 4 dBm v
» g
-1 .// w\
-2 / \
k M/"‘M/ \W
-4 JW.MN M\N\L\(
e b,
-6
-7
-7
Center 5.2 GHz 5 MHz/ Span 50 MHz
Date: 7.JAN.2011 11:08:25
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with Bl
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® [/ To: FCC 47 CFR Part 15.407 & RSS-210 A9
MIC'/M |_a bS Serial #: POLY21-Ua2 Rev A

Power Density Ambient 5240MHz 4.20V 14.60dBm

Marker 1 [T1] RBW 1 MHz RF Attt 20 dB
Ref Lvi 3.40 dBm VBW 3 MHz
26 dBm 5.24205411 GHz SWT 5 ms unit dBm
26
16.5 dB Offset v1|[T1] 3.40 dBm
2 5242059411 GHz
1
1
w

I D1 4 dBm
WW"‘UWWM

ML

K

\

oty
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-6
-7
-7
Center 5.24 GHz 5 MHz/ Span 50 MHz
Date: 7.JAN.2011 11:28:44

This test report may be reproduced in full only. The document may only be updated by MiCOM
Labs personnel. Any changes will be noted in the Document History section of the report.

MiCOM Labs, 440 Boulder Court, Suite 200, Pleasanton, CA 94566 USA, Phone: 925.462.0304, Fax: 925.462.0306, www.micomlabs.com




Title:

MICOMLDs e

Page:

Polycom Spectralink 8440 Wi-Fi handset

with Bluetooth

FCC 47 CFR Part 15.407 & RSS-210 A9

POLY21-Ua2 Rev A
6" June 2011
Page 93 of 186

TABLE OF RESULTS - 802.11n HT-20

Test Conditions: 15.407 (a) Rel. Humidity (%): 35 to 42
Variant: 802.11n HT-20 Ambient Temp. (°C): 19 to 22
TPC: HIGH Pressure (mBars): 998 to 1003
Modulation: ON Duty Cycle (%): 100
Beam Forming Gain (Y): N/A dB Antenna Gain: 5.51 dBi
Applied Voltage: 4.2 Vdc
Notes 1:
Notes 2:
Measured Peak Power
Test Total Power (dBm) Limit Margin
Frequency
RF Port (dBm)
MHz a b c Combined | Calculated dBm dB
5180 3.90 3.90 4.00 -0.10
5200 3.50 3.50 4.00 -0.50
5240 3.84 3.84 4.00 -0.16

Measurement uncertainty:

+1.33 dB

This test report may be reproduced in full only. The document may only be updated by MiCOM
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Title: Polycom Spectralink 8440 Wi-Fi handset
with Bluetooth

o Y To: FCC 47 CFR Part 15.407 & RSS-210 A9
MlC'/M |_a bS Serial #1 POLY21-Ua2 Rev A
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Page: Page 94 of 186

Power Density Ambient 5180MHz 4.20V 15.08dBm

Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref LvI 3.90 dBm VBW 3 MHz
26 dBm 5.17874749 GHz SWT 5 ms unit dBm
26
16.5 0B Offset v1 [T11 3.90 dBm
2 5. 17874749 GHZ
1
1
' D1 4 dBm vy
aAppurr PV Ny

y A
o

]

-6
-7
-7
Center 5.18 GHz 5 MHz/ Span 50 MHz
Date: 10.JAN.2011 11:18:10
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Title: Polycom Spectralink 8440 Wi-Fi handset
with Bluetooth

Issue Date: 6™ June 2011

Page: Page 95 of 186

® [/ To: FCC 47 CFR Part 15.407 & RSS-210 A9
MIC'/M |_a bS Serial #: POLY21-Ua2 Rev A

Power Density Ambient 5200MHz 4.20V 14.91dBm

Marker 1 [T1] RBW 1 MHz RF Attt 20 dB
Ref Lvi 3.50 dBm VBW 3 MHz
26 dBm 5.20055110 GHz SWT 5 ms unit dBm
26
16.5 dB Offset v1|[T1] 3.50 dBm
2 520055110 GHZ
1
d 1
D1 4 dBm v
AMV‘M’WMWNMM

M

e,
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-6
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-7
Center 5.2 GHz 5 MHz/ Span 50 MHz
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Power Density Ambient 5240MHz 4.20V 14.75dBm

Marker 1 [T1] RBW 1 MHz RF Attt 20 dB
Ref Lvi 3.84 dBm VBW 3 MHz
26 dBm 5.24275551 GHz SWT 5 ms unit dBm
26
16.5 dB Offset v1|[T1] 3.84 dBm
2 5242759551 GHZ
1

1
D1 4 dBm ) 4
b Gaaiea Y

4 r o

-6
-7
-7
Center 5.24 GHz 5 MHz/ Span 50 MHz
Date: 7.JAN.2011 13:09:04

This test report may be reproduced in full only. The document may only be updated by MiCOM
Labs personnel. Any changes will be noted in the Document History section of the report.

MiCOM Labs, 440 Boulder Court, Suite 200, Pleasanton, CA 94566 USA, Phone: 925.462.0304, Fax: 925.462.0306, www.micomlabs.com




Title:
MIC&M|ahs  seras
(_/ IssueFE)aagtz

Polycom Spectralink 8440 Wi-Fi handset
with Bluetooth

FCC 47 CFR Part 15.407 & RSS-210 A9
POLY21-Ua2 Rev A

6" June 2011

Page 97 of 186

7.4.2 5250 MHz - 5350 MHz; Peak Power Spectral Density

TABLE OF RESULTS - 802.11a

Test Conditions: 15.407 (a) Rel. Humidity (%): 35 to 42
Variant: 802.11a Ambient Temp. (°C): 19 to 22
TPC: HIGH Pressure (mBars): 998 to 1003
Modulation: ON Duty Cycle (%): 100
Beam Forming Gain (Y): N/A dB Antenna Gain: 5.51 dBi
Applied Voltage: 4.2 Vdc
Notes 1:
Notes 2:
Test Measured Peak Power
es Total Power (dBm) Limit Margin
Frequency
RF Port (dBm)
MHz a b c Combined | Calculated dBm dB
5260 4.29 4.29 11.00 -6.71
5280 3.86 3.86 11.00 -7.14
5320 4.75 4.75 11.00 -6.25
Measurement uncertainty: +1.33dB

This test report may be reproduced in full only. The document may only be updated by MiCOM
Labs personnel. Any changes will be noted in the Document History section of the report.

MiCOM Labs, 440 Boulder Court, Suite 200, Pleasanton, CA 94566 USA, Phone: 925.462.0304, Fax: 925.462.0306, www.micomlabs.com




Title: Polycom Spectralink 8440 Wi-Fi handset
with Bluetooth

Issue Date: 6" June 2011
Page: Page 98 of 186

o Y To: FCC 47 CFR Part 15.407 & RSS-210 A9
MlC'/M |_a bS Serial #: POLY21-Ua2 Rev A

Power Density Ambient 5260MHz 4.20V 15.41dBm

Marker 1 [T1] RBW 1 MHz RF Attt 20 dB
Ref Lvi 4.29 dBm VBW 3 MHz
26 dBm 5.26285571 GHz SWT 5 ms unit dBm
26
16.5 dB Offset v1|[T1] 4.29 dBn
2 526285571 GHzZ
1 D1 11 |dBm
1

T

e

Center 5.26 GHz 5 MHz/

Date: 7.JAN.2011 13:49:06

Span 50 MHz
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Power Density Ambient 5280MHz 4.20V 15.41dBm

Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref LvI 3.86 dBm VBW 3 MHz
26 dBm 5.28095190 GHz SWT 5 ms unit dBm
26
16.5 dB Offset v1|[T1] 3.86 dBn
2 5.28095190 GHz
10=D1 11 dBm
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o Y To: FCC 47 CFR Part 15.407 & RSS-210 A9
MlC'/M |_a bS Serial #: POLY21-Ua2 Rev A

Power Density Ambient 5320MHz 4.20V 15.39dBm

Marker 1 [T1] RBW 1 MHz RF Attt 20 dB
Ref Lvi 4.75 dBm VBW 3 MHz
26 dBm 5.32155311 GHz SWT 5 ms unit dBm
26
16.5 dB Offset v1|[T1] 4.75 dBn
2 5372155311 GHz
1 D1 11 |dBm
1
-1 / \
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-6
-7
-7
Center 5.32 GHz 5 MHz/ Span 50 MHz
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TABLE OF RESULTS - 802.11n HT-20

Test Conditions: 15.407 (a) Rel. Humidity (%): 35 to 42
Variant: 802.11n HT-20 Ambient Temp. (°C): 19 to 22
TPC: HIGH Pressure (mBars): 998 to 1003
Modulation: ON Duty Cycle (%): 100
Beam Forming Gain (Y): N/A dB Antenna Gain: 5.51 dBi
Applied Voltage: 4.2 Vdc
Notes 1:
Notes 2:
Measured Peak Power
D Total Power (dBm) Limit Margin
Frequency
RF Port (dBm)
MHz a b c Combined | Calculated dBm dB
5260 4.03 4.03 11.00 -6.97
5280 4.20 4.20 11.00 -6.80
5320 4.06 4.06 11.00 -6.94

Measurement uncertainty:

+1.33 dB
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o Y To: FCC 47 CFR Part 15.407 & RSS-210 A9
MlC'/M |_a bS Serial #: POLY21-Ua2 Rev A

Power Density Ambient 5260MHz 4.20V 15.26dBm

Marker 1 [T1] RBW 1 MHz RF Attt 20 dB
Ref Lvi 4 .03 dBm VBW 3 MHz
26 dBm 5.26145291 GHz SWT 5 ms unit dBm
26
16.5 dB Offset v1|[T1] 4.03 dBn
2 526145291 GHzZ
1 D1 11 |dBm
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-7
Center 5.26 GHz 5 MHz/ Span 50 MHz
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Power Density Ambient 5280MHz 4.20V 15.18dBm

Marker 1 [T1] RBW 1 MHz RF Attt 20 dB
Ref LvIi 4_20 dBm VBW 3 MHz
26 dBm 5.27714429 GHz SWT 5 ms unit dBm
26
16.5 dB Offset v1 [T11 4.20 dBn
2 5277124429 GHz
1001 11 |dBm
1
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o Y To: FCC 47 CFR Part 15.407 & RSS-210 A9
MlC'/M |_a bS Serial #: POLY21-Ua2 Rev A

Power Density Ambient 5320MHz 4.20V 15.36dBm

Marker 1 [T1] RBW 1 MHz RF Attt 20 dB
Ref Lvi 4._.06 dBm VBW 3 MHz
26 dBm 5.32195391 GHz SWT 5 ms unit dBm
26
16.5 dB Offset v1|[T1] 4.06 dBn
2 532105391 GHz
1 D1 11 |dBm
1

e,

-5
-6
-7
-7
Center 5.32 GHz 5 MHz/ Span 50 MHz
Date: 7_-JAN_.2011 15:11:26
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7.4.3 5470 MHz - 5725 MHz; Peak Power Spectral Density

TABLE OF RESULTS - 802.11a

Test Conditions: 15.407 (a) Rel. Humidity (%): 35 to 42
Variant: 802.11a Ambient Temp. (°C): 19 to 22
TPC: HIGH Pressure (mBars): 998 to 1003
Modulation: ON Duty Cycle (%): 100
Beam Forming Gain (Y): [N/A dB Antenna Gain: 5.51 dBi
Applied Voltage: 4.2 Vdc
Notes 1:
Notes 2:
Measured Peak Power
e Total Power (dBm) Limit Margin
Frequency
RF Port (dBm)
MHz a b c Combined | Calculated dBm dB
5500 4.73 4.73 11.00 -6.27
5580 4.48 4.48 11.00 -6.52
5700 3.99 3.99 11.00 -7.01

Measurement uncertainty:

+1.33 dB

This test report may be reproduced in full only. The document may only be updated by MiCOM
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® [/ To: FCC 47 CFR Part 15.407 & RSS-210 A9
MIC'/M |_a bS Serial #: POLY21-Ua2 Rev A

Power Density Ambient 5500MHz 4.20V 16.04dBm

Marker 1 [T1] RBW 1 MHz RF Attt 10 dB
Ref Lvi 4.73 dBm VBW 3 MHz
16 dBm 5.49834669 GHz SWT 5 ms unit dBm
16
16.5 dB Offset vYiirmi 4.73 dB
1001 11 [dBm [l i
1 5.49834669 GHZz
-2
-3 IM{V‘VN \\MW
—4 M \w
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Center 5.5 GHz 5 MHz/ Span 50 MHz
Date: 7.JAN.2011 15:31:43
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® [/ To: FCC 47 CFR Part 15.407 & RSS-210 A9
MIC'/M |_a bS Serial #: POLY21-Ua2 Rev A

Power Density Ambient 5580MHz 4.20V 16.03dBm

Marker 1 [T1] RBW 1 MHz RF Attt 10 dB
Ref Lvi 4.48 dBm VBW 3 MHz
16 dBm 5.58025050 GHz SWT 5 ms unit dBm
16
16.5 dB Offset vYiirmi 4.48 dB
1001 11 [dBm [l i

L

WW‘AW‘»W

5.58025050 GHz
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Center 5.58 GHz 5 MHz/

Date: 7.JAN.2011 15:44:53

Span 50 MHz
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Power Density Ambient 5700MHz 4.20V 16.42dBm

Marker 1 [T1] RBW 1 MHz RF Attt 10 dB
Re¥f Lvi 3.99 dBm VBW 3 MHz
16 dBm 5.69694389 GHz SWT 5 ms unit dBm
16
) 7D116-151 Dé%mf)ffsi vi|[T1] 3.99 dBn
1 5.69694389 GHZ

T gy

Center 5.7 GHz 5 MHz/ Span 50 MHz

Date: 7.JAN.2011 15:59:21
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TABLE OF RESULTS - 802.11n HT-20

Test Conditions: 15.407 (a) Rel. Humidity (%): 35 to 42
Variant: 802.11n HT-20 Ambient Temp. (°C): 19 to 22
TPC: HIGH Pressure (mBars): 998 to 1003
Modulation: ON Duty Cycle (%): 100
Beam Forming Gain (Y): N/A dB Antenna Gain: 5.51 dBi
Applied Voltage: 4.2 Vdc
Notes 1:
Notes 2:
Test Measured Peak Power
es Total Power (dBm) Limit | Margin
Frequency
RF Port (dBm)
MHz a b c Combined | Calculated dBm dB
5500 4.06 4.06 11.00 -6.94
5580 4.40 4.40 11.00 -6.60
5700 4.08 4.08 11.00 -6.92
Measurement uncertainty: +1.33dB
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® [/ To: FCC 47 CFR Part 15.407 & RSS-210 A9
MIC'/M |_a bS Serial #: POLY21-Ua2 Rev A

Power Density Ambient 5500MHz 4.20V 15.94dBm

Marker 1 [T1] RBW 1 MHz RF Attt 10 dB
Ref Lvi 4.06 dBm VBW 3 MHz
16 dBm 5.49654309 GHz SWT 5 ms unit dBm
16
16.5 dB Offset Yilrmi 4.06 dB
1001 11 [dBm [l i
1 5.49654309 GHZz
W
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Center 5.5 GHz 5 MHz/ Span 50 MHz
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® [/ To: FCC 47 CFR Part 15.407 & RSS-210 A9
MIC'/M |_a bS Serial #: POLY21-Ua2 Rev A

Power Density Ambient 5580MHz 4.20V 15.90dBm

Marker 1 [T1] RBW 1 MHz RF Attt 10 dB
Ref Lvi 4.40 dBm VBW 3 MHz
16 dBm 5.58065130 GHz SWT 5 ms unit dBm
16
16.5 dB Offset vYiirmi 4.40 dB
1001 11 [dBm [l i
1 5.58065130 GHZz
/\W\M J w"\&u
-1 \
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-5
-6
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Center 5.58 GHz 5 MHz/ Span 50 MHz
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® [/ To: FCC 47 CFR Part 15.407 & RSS-210 A9
MIC'/M |_a bS Serial #: POLY21-Ua2 Rev A

Power Density Ambient 5700MHz 4.20V 16.30dBm

Marker 1 [T1] RBW 1 MHz RF Attt 10 dB
Ref Lvi 4.08 dBm VBW 3 MHz
16 dBm 5.70115230 GHz SWT 5 ms unit dBm
16
16.5 dB Offset Yilrmi 4.08 dB
1001 11 [dBm [l i
1 5.70115230 GHZz
AWMMWM

A

Center 5.7 GHz 5 MHz/

Date: 7.JAN.2011 16:45:59

Span 50 MHz
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7.5 Frequency Stability

FCC, Part 15 Subpart E §15.407(g)
Industry Canada RSS-Gen §7.2.6

Test Procedure

The manufacturer of the equipment is responsible for ensuring that the frequency stability is
such that emissions are always maintained within the band of operation under all conditions.
Manufacturer Declaration

The frequency stability of the reference oscillator sets the frequency stability of the RF
transceiver signals. Therefore all of the RF signals should have +20 ppm stability.

This stability accounts for room temp tolerance of the crystal oscillator circuit, frequency
variation across temperature, and crystal ageing.

120 ppm at 5.250 GHz translates to a maximum frequency shift of £105 KHz. As the edge of
the channels is at least one MHz from either of the band edges, £105 KHz is more than
sufficient to guarantee that the intentional emission will remain in the band over the entire
operating range of the EUT.

Specification

Limits

FCC §15.407 (g)
Manufacturers of U-NII devices are responsible for ensuring frequency stability such that an

emission is maintained within the band of operation under all conditions of normal operation
as specified in the user’'s manual.

Industry Canada RSS-Gen §7.2.6
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7.6 Maximum Permissible Exposure

FCC §1.1310
Industry Canada RSS-Gen §5.6

Calculations for Maximum Permissible Exposure Levels

Power Density = Pd (mW/cm2) = EIRP/(4rd2)

EIRP=P*G

P = Peak output power (mW)

G = Antenna numeric gain (numeric)
d = Separation distance (cm)
Numeric Gain = 10 * (G (dBi)/10)

The Peak Power in mW is the highest transmitter power measured and summed across all
transmitters. Because the EUT belongs to the General Population/Uncontrolled Exposure the
limit of power density is 1.0 mW/cm2

Fre Antenna Peak Antenna Distance Minimum
Banqd. Gain Output Gain EIRP @ Separation
Power 1mW/cm2 Distance
(MHz) (dBi) (dBm) (numeric) (mW) Limit(cm) (cm)
5150 -
5705 5.51 16.42 3.56 155.96 3.52 20

Note: for mobile or fixed location transmitters the minimum separation distance is 20cm, even

if calculations indicate the MPE distance to be less.

Specification

Maximum Permissible Exposure Limits

FCC §1.1310

RSS-Gen §5.6

Limit = 1mW / cm? from 1.310 Table 1

Exposure of Humans to RF Fields: Category | and Category Il equipment shall comply with
the applicable requirements of RSS-102.

Laboratory Measurement Uncertainty for Power Measurements

| Measurement uncertainty

| +1.33 dB
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7.7 Dynamic Frequency Selection (DFS)

7.7.1 Test Procedure and Setup

FCC, Part 15 Subpart C §15.407(h)
FCC 06-96 Memorandum Opinion and Order
Industry Canada RSS-210 §A9.3

7.7.1.1 Interference Threshold values, Master or Client incorporating In-Service

Monitoring
Maximum Transmit Power Value
(see note)
2 200 milliwatt -64 dBm
< 200 milliwatt -62 dBm

Note 1: This is the level at the input of the receiver assuming a 0 dBi receive antenna

7.7.1.2 DFS Response requirement values

Parameter Value
Non-occupancy period Minimum 30 minutes
Channel Availability Check Time 60 seconds
Channel Move Time 10 seconds

See Note 1.

Channel Closing Transmission Time 200 milliseconds + an aggregate of 60 milliseconds
over remaining 10 second period.
See Notes 1 and 2.

U-NII Detection Bandwidth Minimum 80% of the 99% power bandwidth See
Note 3.

Note 1: The instant that the Channel Move Time and the Channel Closing Transmission Time
begins is as follows:

For the Short pulse radar Test Signals this instant is the end of the Burst.

For the Frequency Hopping radar Test Signal, this instant is the end of the last radar Burst
generated.

For the Long Pulse radar Test Signal this instant is the end of the 12 second period defining
the radar transmission.

Note 2: The Channel Closing Transmission Time is comprised of 200 milliseconds starting at
the beginning of the Channel Move Time plus any additional intermittent control signals
required to facilitate Channel changes (an aggregate of 60 milliseconds) during the remainder
of the 10 second period. The aggregate duration of control signals will not count quiet periods
in between transmissions.

Note 3: During the U-NII Detection Bandwidth detection test, radar type 1 is used and for
each frequency step the minimum percentage of detection is 90%. Measurements are
performed with no data traffic.
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7.7.1.3 Radar Test Waveforms

This section provides the parameters for required test waveforms, minimum percentage of
successful detections, and the minimum number of trials that must be used for determining
DFS conformance. Step intervals of 0.1 microsecond for Pulse Width, 1 microsecond for PRI,
1 MHz for chirp width and 1 for the number of pulses will be utilized for the random
determination of specific test waveforms.

Short Pulse Radar Test Waveforms

Radar Type Pulse Width PRI Number Minimum Minimum
(musec) (nusec) of Percentage of Trials
Pulses Successful
Detection

1 1 1428 18 60% 30

2 1-5 150-230 23-29 60% 30

3 6-10 200-500 16-18 60% 30

4 11-20 200-500 12-16 60% 30
Aggregate (Radar Types 1-4) 80% 120

A minimum of 30 unique waveforms are required for each of the short pulse radar types 2
through 4. For short pulse radar type 1, the same waveform is used a minimum of 30 times. If
more than 30 waveforms are used for short pulse radar types 2 through 4, then each
additional waveform must also be unique and not repeated from the previous waveforms.
The aggregate is the average of the percentage of successful detections of short pulse radar
types 1-4.

Long Pulse Radar Test Waveform

Radar Pulse Chirp PRI Number | Number Minimum Minimum
Type Width | Width | (psec) | of Pulses | of Bursts | Percentage Trials
(usec) | (MHz) per Burst of
Successful
Detection
5 50-100 5-20 1000- 1-3 8-20 80% 30
2000

The parameters for this waveform are randomly chosen. Thirty unique waveforms are required
for the Long Pulse radar test signal. If more than 30 waveforms are used for the Long Pulse
radar test signal, then each additional waveform must also be unique and not repeated from
the previous waveforms.
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Each waveform is defined as follows:

1) The transmission period for the Long Pulse Radar test signal is 12 seconds.

2) There are a total of 8 to 20 Bursts in the 12 second period, with the number of Bursts
being randomly chosen. This number is Burst Count.

3) Each Burst consists of 1 to 3 pulses, with the number of pulses being randomly
chosen. Each Burst within the 12 second sequence may have a different number of
pulses.

4) The pulse width is between 50 and 100 microseconds, with the pulse width being
randomly chosen. Each pulse within a Burst will have the same pulse width. Pulses in
different Bursts may have different pulse widths.

5) Each pulse has a linear FM chirp between 5 and 20 MHz, with the chirp width being
randomly chosen. Each pulse within a Burst will have the same chirp width. Pulses in
different Bursts may have different chirp widths. The chirp is centered on the pulse.
For example, with a radar frequency of 5300 MHz and a 20 MHz chirped signal, the
chirp starts at 5290 MHz and ends at 5310 MHz.

6) If more than one pulse is present in a Burst, the time between the pulses will be
between 1000 and 2000 microseconds, with the time being randomly chosen. If three
pulses are present in a Burst, the time between the first and second pulses is chosen
independently of the time between the second and third pulses.

7) The 12 second transmission period is divided into even intervals. The number of
intervals is equal to Burst_Count. Each interval is of length (12,000,000 / Burst_Count)
microseconds. Each interval contains one Burst. The start time for the Burst, relative to
the beginning of the interval, is between 1 and [(12,000,000 / Burst_Count) — (Total
Burst Length) + (One Random PRI Interval)] microseconds, with the start time being
randomly chosen. The step interval for the start time is 1 microsecond. The start time
for each Burst is chosen independently.
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A representative example of a Long Pulse radar test waveform:

The total test signal length is 12 seconds.

8 Bursts are randomly generated for the Burst_Count.

Burst 1 has 2 randomly generated pulses.

The pulse width (for both pulses) is randomly selected to be 75 microseconds.
The PRI is randomly selected to be at 1213 microseconds.

6) Bursts 2 through 8 are generated using steps 3 — 5.

7) Each Burst is contained in even intervals of 1,500,000 microseconds. The starting
location for Pulse 1, Burst 1 is randomly generated (1 to 1,500,000 minus the total
Burst 1 length + 1 random PRI interval) at the 325,001 microsecond step. Bursts 2
through 8 randomly fall in successive 1,500,000 microsecond intervals (i.e. Burst 2
falls in the 1,500,001 — 3,000,000 microsecond range).

sLer=

Graphical Representation of the Long Pulse Radar Test Waveform

Long Pulse Radar Test Signal Waveform
12 Second Transmission

Start 12 Sec

NN ﬂﬂﬂﬂ HH -« | i

‘ Burst 1 \ Burst 2 Burst 3 Burst 4 \ Burst N ‘
Burst
Interval
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7.7.1.4 Frequency Hopping Radar Test Waveform

Frequency Hopping Radar Test Waveform

Radar | Pulse | PRI | Pulses | Hopping | Hopping Minimum Minimum
Type | Width | (usec) per Rate Sequence | Percentage of Trials
(pusec) Hop (kHz) Length Successful
(msec) Detection
6 1 333 9 .333 300 70% 30

For the Frequency Hopping Radar Type, the same Burst parameters are used for each
waveform. The hopping sequence is different for each waveform and a 100-length segment is
selected from the hopping sequence defined by the following algorithm:

7.7.1.5 Radar Waveform Calibration

The following equipment setup was used to calibrate the conducted Radar Waveform. A
spectrum analyzer was used to establish the test signal level for each radar type. During this
process there were no transmissions by either the Master or Client Device. The spectrum
analyzer was switched to the zero span (Time Domain) mode at the frequency of the Radar
Waveform generator. Peak detection was utilized. The spectrum analyzer resolution
bandwidth (RBW) and video bandwidth (VBW) were set to 3 MHz.

The signal generator amplitude was set so that the power level measured at the spectrum
analyzer was -61dBm (Ref Section 5.1). The 30dB amplifier gain was entered as amplitude
offset on the spectrum analyzer.

Radar Test Signal
Generator

30dB
2-Way Attenuator
i Aﬂfﬂﬁmr
Combiner é lWay i
itter
i 30dB P Spectrum Analyzer
WA Atenuator | el Clu_E_s
50 Ohm Load g Armnplifier

Conducted Calibration Setup
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7.7.1.6 Test Setup

Block Diagram(s) of Test Setup

Setup for Conducted Measurements where the EUT is the Client with injection of Radar Test:

Support Equipment Configuration

Client

Client Device

A 4

A 4

Coupling Radar Test Signal
Network < Generator
PXI
Master
Cisco Aironet Ethernet
| 802.11a/blg
> Access Point
S
L ]
Measurement Uncertainty Time/Power
. Time - 4%
Measurement uncertainty Power - 1.33dB

Traceability

Test Equipment Used

0072, 0083, 0098, 0116, 0132, 0158, 0313, 0314, 0193, 0223, 0252, 0253, 0251, 0256, 0328,
0329
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The EUT is a Client Device without radar detection.

Applicability of DFS Requirements Prior to Use of a Channel
(Ref Table 1 of FCC 06-96)

Requirement Operational Mode
M Client Without Radar Client With Radar
aster . .
Detection Detection
Non-Occupancy Period Yes Not required Yes
DFS Detection Threshold Yes Not required Yes
Channel Availability Check Yes Not required Not required
Time
Uniform Spreading Yes Not required Not required
U-NII Detection Bandwidth Yes Not required Yes

Applicability of DFS requirements during normal operation
(Ref Table 2 of FCC 06-96)

Requirement Operational Mode
Master | Client Without Radar Client With Radar
Detection Detection

DFS Detection Threshold Yes Not required Yes

Channe_l C_Iosmg Yes Yes Yes

Transmission Time

Channel Move Time Yes Yes Yes

U-NII Detection Bandwidth Yes Not required Yes
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Declared minimum antenna gain 0 dBi.
Radar receive signal level = -62 dBm + minimum antenna gain + 1 dB = -61 dBm
=-62+0+1

Radar receive signal level =-61 dBm
Measurement Results - Dynamic Frequency Selection (DFS)

Radio parameters.

Test methodology: Conducted

Device Type: Client device without radar detection.
Transmit Power: Maximum
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7.7.2

In-Service Monitoring for Channel Move Time, Channel Closing Transmission

Time and Non-Occupancy Period

FCC §15.407(h)(2)(iii)

The steps below define the procedure to determine the above mentioned parameters when a
radar Burst with a level equal to the DFS Detection Threshold is generated on the Operating

Channel of the U-NII device.

A U-NII device operating as a Client Device will associate with the EUT (Master). The
requisite MPEG video file (“TestFile.mpg” available on the NTIA website at the following link
http://ntiacsd.ntia.doc.gov/dfs/) is streamed from the master device (AP) to the client.

Channel Closing Transmission Time - Measurement

A Type 1 waveform was introduced to the EUT, from which a 12 second transmission record
was digitally captured, collecting nearly 250M samples of data, which included in excess of
600 ms of pre-trigger data. This Type 1 waveform had an integral marker built into its
construction, marking the start of the radar waveform play, which directly triggered the PXI
digitizer's data capture via the PXI backplane trigger bus.

The test system was set-up to capture all transmission data for access point events above a
threshold level of -50 dBm. The test equipment time stamps all captured events with respect
to TO (zero time indicating the start of the measurements sequence) starting the 612.1 ms pre-
trigger period followed by the radar type 1 burst period.

Radar (Type 1) Pre-trigger period
Type 1 burst period

=612.1 ms
=25.7 ms

Channel Closing Transmission Time starts immediately after the last radar pulse is transmitted
i.e. 637.8 ms after the start of the trace capture period.
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Therefore, pulses seen after this 637.8 ms boundary are identified and totaled to provide an
aggregate total of transmissions in order to determine whether the EUT is compliant with the
Channel Closing Transmission Time requirements as described in MO&O FCC 06-96. In this
case, it was found that an aggregate total of 10.636 ms of transmission time accrued. This
value is found at the right hand side at the foot of the following plot (10s Total).

Channel Closing Transmission Time

Channel Move Time

= 10.636 mSecs (limit 260 mSecs)

= 0.9822 Secs (limit 10 Secs)

Channel Move Time, Channel Closing Transmission Time for Type 1 Radar
Captured by the Test System - Plot 1 of 6 (0-2 Seconds) Ch 112

& Aeroflex DFS Radar Simulator and Analyzer,
File Configure Help
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Top Of Screer: [0 dBm Sample Rate: (5.0 MHz Input Level: |0 dBm ARB ™ Single Shot Select ARB File | Mext Page > |
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dB Per Division: |10 Capture Duration: |12.0 El: Second(s] Mode  Continuous | |
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ity Start w aveform
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0.000722 sec
E0.00 Burst Crit: [EE
9.8z Total
0.003314 sec
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From the plot above it can be seen that the transmission activity within the 200 mS window is

0.722 mS (see 200 mS Total).

From the following plots which shows all additional activity

within the remained of the 10 sec measurement window it can be determined that the
aggregate transmission within this period is 9.914 mS. This is less than the 60 mS limit.
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Channel Move Time, Channel Closing Transmission Time for Type 1 Radar
Captured by the Test System - Plot 2 of 6 (2-4 Seconds) Ch 112

£ Aeroflex DES Radar Simulator and Analyzer
File Configure Help
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Channel Move Time, Channel Closing Transmission Time for Type 1 Radar
Captured by the Test System - Plot 3 of 6 (4-6 Seconds) Ch 112

A= Aeroflex DES Radar Simulator and Analyzer

File Configure Help
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Channel Move Time, Channel Closing Transmission Time for Type 1 Radar
Captured by the Test System - Plot 4 of 6 (6-8 Seconds) Ch 112

£ Aeroflex DES Radar Simulator and Analyzer
File Configure Help

Create New ‘waveform  Capture waveform ] Measurement ¢ Analysis }

Output Frequency: [5560 MHz RF On Stimulus Output Path Lozs: (0.0 dBm Mkr 2 Route SKB Off
Output Level: |-4 dBm Continuous 'Wave Digitizer Input Path Loss: (0.0 dBrm

Top Of Screer: |0 dEm Sample Rate: (5.0 MHz Input Level: 0 dBm &RE ™ Single Shot Select ARE File | Mext Page > |
Play © No Of Repeats
dB Per Division: |10 Capture Duration: [12.0 El: Second(s] Mode  Continuous | < Previous Page |
Marker Infio.
0 Start ' aveform
W0E1210 sec
-10.00 End '/ avefom
063780 sec
-20.00 200ms Boundary
B0.23720 sec
0.0 10z Baundary
10.63780 zec
%40_00 Agaregates
=
Burst Crit: IS
_50.00 200ms Total:
0.000722 sec
_B0.00 Burst Crit: [EIEM
9.8z Total
0003914 sec
-7o.00
Tatal Crit: [EHIEE
0,00 10z Tatal:
£.00000 £20000 £.40000 £.60000 §S0000  ToOODD  7.20000 7.40000 7 50000 7.50000 5.00000 0.010836 sec
ARB File: DfsT ppel Pwl Pril428Mop18M aChirpb0M sps. aiq Trigger Thieshold: |60 dim 30 Min Delay Arm | 30 Min End CAC |E|
The Platting Function Completed Successfully, Play Capture Auto | Play Capture Marnual | Flay |
f . L0 PRIZIZEINSTR e L0 PHIZETS:INSTR . : e
SigGen: RE: FXI211-INSTR Digitizer: . A 1 B TR Quick Boot Booted Eit Application
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Channel Move Time, Channel Closing Transmission Time for Type 1 Radar
Captured by the Test System - Plot 5 of 6 (8-10 Seconds) Ch 112

£ Aeroflex DES Radar Simulator and Analyzer
File Configure Help

Create New ‘waveform  Capture waveform ] Measurement ¢ Analysis }

Output Frequency: [5560 MHz RF On Stimulus Output Path Lozs: (0.0 dBm Mkr 2 Route SKB Off
Output Level: |-4 dBm Continuous 'Wave Digitizer Input Path Loss: (0.0 dBrm

Top Of Screer: |0 dEm Sample Rate: (5.0 MHz Input Level: 0 dBm &RE ™ Single Shot Select ARE File | Mext Page > |
Play © No Of Repeats
dB Per Division: |10 Capture Duration: [12.0 El: Second(s] Mode  Continuous | < Previous Page |
Marker Infio.
0 Start ' aveform
W0E1210 sec
-10.00 End '/ avefom
063780 sec
-20.00 200ms Boundary
B0.23720 sec
0.0 10z Baundary
10.63780 zec
%40_00 Aggregates
=
Burst Crit: IS
_50.00 200ms Total:
0.000722 sec
_B0.00 Burst Crit: [EIEM
9.8z Total
0003914 sec
-7o0.00
Tatal Crit: [EHIEE
0,00 10z Tatal:
5.00000 20000 5.40000 8.60000 820000 gomong 920000 5.40000 9.50000 3.50000 10.00000 0.010836 sec
ARB File: DfsT ppel Pwl Pril428Mop18M aChirpb0M sps. aiq Trigger Thieshold: |60 dim 30 Min Delay Arm | 30 Min End CAC |E|
The Platting Function Completed Successfully, Play Capture Auto | Play Capture Marnual | Flay |
f . L0 PRIZIZEINSTR e L0 PHIZETS:INSTR . : e
SigGen: RE: FXI211-INSTR Digitizer: . A 1 B TR Quick Boot Booted Eit Application
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Channel Move Time, Channel Closing Transmission Time for Type 1 Radar
Captured by the Test System - Plot 6 of 6 (10-12 Seconds) Ch 112

£ Aeroflex DES Radar Simulator and Analyzer
File Configure Help

Create New ‘waveform  Capture waveform ] Measurement ¢ Analysis }

Output Frequency: [5560 MHz RF On Stimulus Output Path Lozs: (0.0 dBm Mkr 2 Route SKB Off
Output Level: |-4 dBm Continuous 'Wave Digitizer Input Path Loss: (0.0 dBrm

dB Per Divisior: |10 Capture Duration: |12.0 El: Second(s]

0.00
-10.00
-20.00
-30.00

D§4D.DU

=
-50.00
-60.00
-70.00 ¢

-80.00
10.00000 10.20000 10.40000 10.60000 10.50000 é1 .DDDUdD
econas

ARE File: DfsT ppel Pwl Pril428Mop18M aChirpb0M sps. aiq

The Auta Test Function Completed Successfully.

Top Of Screer: |0 dBm Sample Rate: (5.0 MHz Input Level: (0 dBm 2RB ©* Single Shot Select ARE File | |

Play © No Of Repeats ’_ |

Mode  Continuous < Previous Page |

Marker Infio.
Start ' aveform
W0E1210 sec
End '/ avefom
063780 sec
200ms Boundary
B0.23720 sec
10z Baundary
10.63780 zec

Aggregates

Burst Crit: IS
200ms Tatal:
0.000722 sec

Burst Crit: [EIEM
9.8s Total
0003914 sec

Tatal Crit: [EHIEE

10z Total:
1120000 1140000 1160000 1180000 12.00000 0.010636 sec

Trigger Threshold: |-50  dBm 30 Min Delay Arm | 30 Min End CAC |E|

Flay Capture Auta | Play Capture Manual | Flay |

SigGen: LO: PRl 22 NS TR

s LOGFRIZEISZINGTR = . —
RF Pxiz1-msTR  DIOZER oo diNSTR (el Booted ezt
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7.7.3

30 Minute Non-Occupancy Period

The EUT is monitored for more than 30 minutes following the channel close/move time to
verify no transmissions resume on this Channel.

30 Minute Non-Occupancy Period Type 1 Radar Ch 112 - 5,560 MHz

Marker 1 [T1] RBW 1 MHz  RF Att 10 dB
% Ref Lvl -58.24 dBm VBW 1 MHz
-30 dBm 74.144289 s SWT 2000 s unit dBm
3 -30 dB| Offset vi1|[T1] -58.24 dBm
74.144289 s
-4 AT[ITII —Z1-79 dB

1.800000 ks

-90|

-100

-110]

-120

-130i

Center 5.56 GHz 200 s/

Date:

11.JAN.2011 04:00:10
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v

7.8 Radiated Spurious Emissions

Test Procedure

Testing was performed in a 3-meter anechoic chamber. Preliminary radiated emissions were
measured on every azimuth and with the receiving antenna in both horizontal and vertical
polarizations. Preliminary emissions were recorded with in Spectrum Analyzer mode, using a
maximum peak detector while in peak hold mode.

Emissions nearest the limits were chosen for maximization and formal measurement using a
CISPR Compliant receiver. Emissions above 1000 MHz are measured utilizing a CISPR
compliant average detector with a tuned receiver, using a bandwidth of 1 MHz. Emissions
from 30 MHz — 1000 MHz are measured utilizing a CISPR compliant quasi-peak detector with
a tuned receiver, using a bandwidth of 120 kHz. Only the highest emissions relative to the
limit are listed.
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Radiated Emission Measurement Setup — Above 1 GHz

Polystyrene
table
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Radiated Emission Measurement Setup — Below 1 GHz
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Field Strength Calculation

The field strength is calculated by adding the Antenna Factor and Cable Loss, and subtracting
Amplifier Gain from the measured reading. All factors are included in the reported data.

FS=R+ AF + CORR-FO

FS = Field Strength

R = Measured Spectrum analyzer Input Amplitude

AF = Antenna Factor
FO = Distance Falloff Factor

CORR = Correction Factor = CL — AG + NFL

CL = Cable Loss
AG = Amplifier Gain

NFL = Notch Filter Loss or Waveguide Loss

Field Strength Calculation Example:

Given receiver input reading of 51.5 dBuV; Antenna Factor of 8.5 dB; Cable Loss of
1.3 dB; Falloff Factor of 0 dB, an Amplifier Gain of 26 dB and Notch Filter Loss of
1 dB. The Field Strength of the measured emission is:
FS=515+85+1.3-26.0+1 =36.3 dBuV/m
Conversion between dBuV/m (or dBuV) and uV/m (or pV) are done as:
Level (dBuV/m) = 20 * Log (level (uV/m))

40 dBuV/m = 100 uV/m
48 dBuV/m = 250 uV/m
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Specification for FCC Part 15 Radiated Spurious Emissions

Limits

§15.407 (b)(2)
All emissions outside of the 5,150-5,350MHz band shall not exceed an EIRP of -
27dBm/MHz.

§15.205 (a)
Except as shown in paragraph (d) of 15.205 (a), only spurious emissions are permitted in
any of the frequency bands listed.

§15.205 (a)

Except as shown in paragraphs (d) and (e) of this section, the field strength of emissions
appearing within these frequency bands shall not exceed the limits shown in Section
§15.209. At frequencies equal to or less than 1000 MHz, compliance with the limits in
Section 15.209 shall be demonstrated using measurement instrumentation employing a
CISPR quasi-peak detector. Above 1000 MHz, compliance with the emission limits in
Section 15.209 shall be demonstrated based on the average value of the measured
emissions. The provisions in Section 15.35 apply to these measurements.

§15.209 (a)
Except as provided elsewhere in this subpart, the emissions from an intentional radiator
shall not exceed the field strength levels specified in the following table.

RSS-210 §A9.3(2)

For transmitters operating in the 5250-5350 MHz band, all emissions outside the 5150-
5350 MHz band shall not exceed -27 dBm/MHz e.i.r.p. Devices operating in the 5250-
5350 MHz band that generate emissions in the 5150-5250 MHz band shall not exceed out
of band emission limit of 27 dBm/MHz e.i.r.p. in the 5150-5250 MHz band in order to
operate indoor/outdoor, or alternatively shall comply with the spectral power density for
operation within the 5150-5250 MHz band and shall be labeled “for indoor use only”.

RSS-Gen §4.7

The search for unwanted emissions shall be from the lowest frequency internally generated
or used in the device (local oscillator, intermediate of carrier frequency), or from 30 MHz ,
whichever is the lowest frequency, to the 5 harmonic of the highest frequency generated
without exceeding 40 GHz.

RSS-Gen §6

Receiver Spurious Emission Standard

If a radiated measurement is made, all spurious emissions shall comply with the limits of
the following Table. The resolution bandwidth of the spectrum analyzer shall be 100 kHz
for spurious emission measurements below 1.0 GHz and 1.0 MHz for measurements
above 1.0 GHz
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§15.209 (a) Limit Matrix

Frequency(MHz) Field Strength Field Strength Measurement Distance
(1V/m) (dBuV/m) (meters)
30-88 100 40.0 3
88-216 150 43.5 3
216-960 200 46.0 3
Above 960 500 54.0 3
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Specification for Industry Canada Receiver Spurious Emissions

RSS-Gen §4.8,

RSS-Gen §6

The search for spurious emissions shall be from the lowest frequency internally generated
or used in the receiver (e.g. local oscillator, intermediate or carrier frequency), or 30 MHz,

whichever is the higher, to at least 3 times the highest tunable or local oscillator frequency,
whichever is the higher, without exceeding 40 GHz.

The following receiver spurious emission limits shall be complied with;
(a) If a radiated measurement is made, all spurious emissions shall comply with the limits of

Table 1.
Frequency Field Strength Field Strength Measurement Distance
(MHz) (nV/m) (dBpV/m) (meters)
30-88 100 40.0 3
88-216 150 43.5 3
216-960 200 46.0 3
Above 960 500 54.0 3

Laboratory Measurement Uncertainty for Spectrum Measurement

| Measurement Uncertainty | +5.6/-4.5 dB
Traceability:
Method Test Equipment Used

Work instruction WI-03 0287, 0193, 0342, 0158, 0303, 0304, 0134,

0310, 0312
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7.8.1

Transmitter Radiated Spurious Emissions

All frequencies and modes were checked per section 15.407 for radio emissions below 1GHz.

Test Freq. |[NA Engineer [EVF
Variant | WLAN: 802.11a, n HT-20 Temp (°C) |20
Freq. Range | 1000 - 18000 MHz Rel. Hum .(%) |45
Power Setting | Maximum Press. (mBars) (1013
Antenna |Integral Duty Cycle (%)|10

Test Notes 1

Fundamental attenuated by band-stop filter. Handset (Model: 8440) w ith battery (SN:
AC1010320232) , also connected to charger (Model: SA106B-05)

Test Notes 2

Mode: WLAN Tx; WLAN=1, BT=0, BC=0, DK=0

MiCeM

dButim Wasona by EMiSoft 14 Jan 11 18210 -
Hu:-nz-:-nt:
|: \-’hrtl_ltca
Sp— Quasi
00 + Dehug
0o _l—l feas Hrgt grn
Spec DOist 3m

100

oo
300 Z300

1300

300

B0

2300

l.ﬂII.EI T30 8300

[

Frequency: hiHz

S300 10000

Radigted Emissions
Filemame: kprogramipalycomtpaly 06 - ph-:-enn-c

1p|ate FCC 15209 RE 20-1000hHz
o o part 15e; dss\iddidatai=e'datawlan

Formally measured emission peaks

Frequency | Raw |Cable | AF Level [Measurement Pol Hgt | Azt Limit |Margin Pas.s Comments
MHz dBuV | Loss dB |dBuV/m Type cm |Deg |dBuV/m dB [Fail
883.367 386 | 73 | -7.3 38.5 Peak [Scan] V |400(| O 46.0 -7.5 | Pass AMB
826.993988 | 386 | 7.2 | -7.9 37.9 Peak [Scan] V |400(| O 46.0 -8.2 | Pass TRNS
180.003 427 | 47 |-19.7| 276 Peak [Scan] vV |100| O 43.5 -15.9 | Pass DIG
107.752 442 | 42 |-188| 29.7 Peak [Scan] vV |100| O 43.5 -13.8 | Pass DIG
206.900 410 | 48 |-195] 26.3 Peak [Scan] vV |100| O 43.5 -17.2 | Pass DIG
30.309 379 | 34 | -94 31.9 Peak [Scan] vV |100| O 40 -8.1 Pass DIG
893.086 30| 73 | -7.3 34.0 Peak [Scan] V |400| O 46 -12.0 | Pass AMB
130.013 406 | 44 |-17.2| 278 Peak [Scan] vV |100| O 43.5 -15.8 | Pass DIG
338.006 400 | 54 |-16.2]| 29.2 Peak [Scan] H [100| O 46 -16.8 | Pass DIG
372.269 36.7 | 56 |-153]| 27.0 Peak [Scan] V |400(| O 46 -19.0 | Pass DIG
Legend: | TX = Transmitter Emissions; DIG = Digital Emissions; TRNS-Transient; AMB = Ambient
NRB = Non-Restricted Band. RB = Restricted Band.
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Test Freq. | 5180 MHz Engineer | GMH
Variant | 802.11a; 6 Mbs Temp (°C) | 23
Freg. Range | 1000 MHz - 18000 MHz Rel. Hum.(%) | 34
Power Setting | 24 Press. (mBars) | 995
Antenna | Integral Duty Cycle (%) | 100
Test Notes 1
Test Notes 2
MiCeM
i dButim Wasana by EMiSoft 17 My 11 18:52 -
— 1] Harizontz
. T k ertical
g — Peak Limit
— FAwerage Lt
can I‘T-'leasDEIblthSm
1., pec Oist 3m
00
H
0o
300
g 1]
Frequency : hiHz
(]
10000 10000 0

Radiatad Bmis=ion=

} Template; FCC RE .
Filename: k:\programipolycomipoly21 - phoenid retestraw data'a ch 36 por 24.emi

1-12GHz

180000

Formally measured emission peaks

Frequency Raw Cable AF Level Measurement Hgt | Azt Limit Margin | Pass
MHz dBuV | Loss | dB | dBuV/m Type Pol | ¢m | Deg | dBuvim | dB | /Fail | COmments
5156.313 56.3 4.6 -9.0 52.0 Peak [Scan] VvV | 100 0 54.0 -2.1 Pass FUND
18000 411 8.8 1.0 50.9 Peak [Scan] VvV | 100 0 54.0 -3.1 Pass Noise
Legend: | TX = Transmitter Emissions; DIG = Digital Emissions; FUND = Fundamental; WB = Wideband Emission
NRB = Non-Restricted Band. Limit = 68.23 dBuV/m; RB = Restricted Band. Limits per 15.205
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Test Freq. | 5200 MHz Engineer | GMH
Variant | 802.11a; 6 Mbs Temp (°C) | 23
Freg. Range | 1000 MHz - 18000 MHz Rel. Hum.(%) | 34
Power Setting | 24 Press. (mBars) | 995
Antenna | Integral Duty Cycle (%) | 100
Test Notes 1
Test Notes 2
MiCeM
i dButim Wasana by EMiSoft 17 My 11 18:56 -
— 1] Harizontz
. T k ertical
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]
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Frequency : hiHz
(]
10000

Radiatad Bmis=ion=

Filename: k:\programipolycomipoly21 - phoenid retestiraw data'a ch 44 por 24.emi

100000 180000

Template; FCC RE 1-18GHz

Formally measured emission peaks

Frequency Raw Cable AF Level Measurement Pol Hgt | Azt Limit

MHz dBuV Loss dB dBuV/m Type

cm | Deg | dBuV/m

Margin | Pass
dB [Fail

Comments

16126.253 41.3 9.0 1.0 51.3 Peak [Scan] VvV | 100 0 54.0

-2.8 Pass

Noise

Legend: | TX = Transmitter Emissions; DIG = Digital Emissions; FUND = Fundamental; WB = Wideband Emission

NRB = Non-Restricted Band. Limit = 68.23 dBuV/m; RB = Restricted Band. Limits per 15.205
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Test Freq. | 5240 MHz Engineer | GMH
Variant | 802.11a; 6 Mbs Temp (°C) | 23
Freg. Range | 1000 MHz - 18000 MHz Rel. Hum.(%) | 34
Power Setting | 24 Press. (mBars) | 995
Antenna | Integral Duty Cycle (%) | 100
Test Notes 1
Test Notes 2
MiCeM
i dButim Wasana by EMiSoft 17 My 11 18:58 -
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Radiatad Bmis=ion=

} Template; FCC RE .
Filename: k:\programipolycomipoly21 - phoenid retestiraw data'a ch 48 por 24.emi

1-12GHz

180000

Formally measured emission peaks

Frequency Raw Cable AF Level Measurement Hgt | Azt Limit Margin | Pass
MHz dBuV | Loss | dB | dBuV/m Type Pol | ¢m | Deg | dBuvim | dB | /Fail | Comments
16841.683 411 8.6 1.8 51.4 Peak [Scan] V 100 0 54.0 -2.6 Pass Noise
5224.4489 54.8 4.6 -94 50.0 Peak [Scan] VvV | 100 0 54.0 -4.0 Pass FUND
Legend: | TX = Transmitter Emissions; DIG = Digital Emissions; FUND = Fundamental; WB = Wideband Emission
NRB = Non-Restricted Band. Limit = 68.23 dBuV/m; RB = Restricted Band. Limits per 15.205

This test report may be reproduced in full only. The document may only be updated by MiCOM
Labs personnel. Any changes will be noted in the Document History section of the report.

MiCOM Labs, 440 Boulder Court, Suite 200, Pleasanton, CA 94566 USA, Phone: 925.462.0304, Fax: 925.462.0306, www.micomlabs.com




Title:

Issue Date:

Mic BMVILaDS seria#

Polycom Spectralink 8440 Wi-Fi handset

with Bluetooth

FCC 47 CFR Part 15.407 & RSS-210 A9

POLY21-Ua2 Rev A
6" June 2011

Page: Page 142 of 186
Test Freq. | 5180 MHz Engineer | GMH
Variant | 802.11n HT-20; 6.5 MCS Temp (°C) | 23
Freg. Range | 1000 MHz - 18000 MHz Rel. Hum.(%) | 34
Power Setting | 24 Press. (mBars) | 995
Antenna | Integral Duty Cycle (%) | 100
Test Notes 1
Test Notes 2
MiCeM
i dButim Wasana by EMiSoft 17 My 11 18:02 -
— 1] Harizontz
. T k ertical
g — Peak Limit
— .g:-.remge Lt
can s Eblgtg 3m
. +ay Spec Dist 2m
H
0o
300
g 1]
Frequency : hiHz
(]
10000

Radiatad Bmis=ion=

100000 180000

Template; FCC RE 1-18GHz

Filename: k:\programipolycomtpaoly21 - phoenia retestraw data\HT-20 ch 36 puwr 24.emi

Formally measured emission peaks

Frequency Raw Cable AF Level Measurement Pol Hgt | Azt Limit

MHz dBuV Loss dB dBuV/m Type

cm | Deg | dBuV/m

Margin | Pass
dB [Fail

Comments

17114.228 42.0 8.5 0.8 51.3 Peak [Scan] H | 100 0 54.0

2.7 Pass

Noise

Legend: | TX = Transmitter Emissions; DIG = Digital Emissions; FUND = Fundamental; WB = Wideband Emission

NRB = Non-Restricted Band. Limit = 68.23 dBuV/m; RB = Restricted Band. Limits per 15.205

This test report may be reproduced in full only. The document may only be updated by MiCOM
Labs personnel. Any changes will be noted in the Document History section of the report.

MiCOM Labs, 440 Boulder Court, Suite 200, Pleasanton, CA 94566 USA, Phone: 925.462.0304, Fax: 925.462.0306, www.micomlabs.com




Title:

Issue Date:

Mic BMVILaDS seria#

Polycom Spectralink 8440 Wi-Fi handset

with Bluetooth

FCC 47 CFR Part 15.407 & RSS-210 A9

POLY21-Ua2 Rev A
6" June 2011

Page: Page 143 of 186
Test Freq. | 5200 MHz Engineer | GMH
Variant | 802.11n HT-20; 6.5 MCS Temp (°C) | 23
Freg. Range | 1000 MHz - 18000 MHz Rel. Hum.(%) | 34
Power Setting | 24 Press. (mBars) | 995
Antenna Duty Cycle (%) | 100
Test Notes 1
Test Notes 2
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Template; FCC RE 1-18GHz

Filename: k:\programipolycomtpaly2] - phoenia retestraw data\HT-20 ch 44 puor 24.emi

Formally measured emission peaks

Frequency Raw Cable AF Level Measurement Hgt | Azt Limit Margin | Pass
MHz dBuV | Loss | dB | dBuV/m Type Pol | ¢m | Deg | dBuvim | dB | /Fail | Comments
16296593 | 413 | 89 | 07 | 509 | Peak[Scan] | V | 100 | 0 | 54.0 31 | Pass | Noise

Legend: | TX = Transmitter Emissions; DIG = Digital Emissions; FUND = Fundamental; WB = Wideband Emission

NRB = Non-Restricted Band. Limit = 68.23 dBuV/m; RB = Restricted Band. Limits per 15.205

This test report may be reproduced in full only. The document may only be updated by MiCOM
Labs personnel. Any changes will be noted in the Document History section of the report.

MiCOM Labs, 440 Boulder Court, Suite 200, Pleasanton, CA 94566 USA, Phone: 925.462.0304, Fax: 925.462.0306, www.micomlabs.com




Title:

Issue Date:

Mic BMVILaDS seria#

Polycom Spectralink 8440 Wi-Fi handset

with Bluetooth

FCC 47 CFR Part 15.407 & RSS-210 A9

POLY21-Ua2 Rev A
6" June 2011

Page: Page 144 of 186
Test Freq. | 5240 MHz Engineer | GMH
Variant | 802.11n HT-20; 6.5 MCS Temp (°C) | 23
Freg. Range | 1000 MHz - 18000 MHz Rel. Hum.(%) | 34
Power Setting | 24 Press. (mBars) | 995
Antenna Duty Cycle (%) | 100
Test Notes 1
Test Notes 2
MiCeM
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Template; FCC RE 1-18GHz

Filename: k:\programipolycomtpaly21 - phoenia retestiraw data\HT-20 ch 48 puwr 24.emi

Formally measured emission peaks

Frequency Raw Cable AF Level Measurement Hgt | Azt Limit Margin | Pass
MHz dBuV | Loss | dB | dBuV/m Type Pol | ¢m | Deg | dBuvim | dB | /Fail | Comments
16194389 | 407 | 89 | 13 | 510 | Peak[Scan] | V | 100 | 0 | 54.0 30 | Pass | Noise

Legend: | TX = Transmitter Emissions; DIG = Digital Emissions; FUND = Fundamental; WB = Wideband Emission

NRB = Non-Restricted Band. Limit = 68.23 dBuV/m; RB = Restricted Band. Limits per 15.205

This test report may be reproduced in full only. The document may only be updated by MiCOM
Labs personnel. Any changes will be noted in the Document History section of the report.

MiCOM Labs, 440 Boulder Court, Suite 200, Pleasanton, CA 94566 USA, Phone: 925.462.0304, Fax: 925.462.0306, www.micomlabs.com
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Issue Date:
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Polycom Spectralink 8440 Wi-Fi handset

with Bluetooth

FCC 47 CFR Part 15.407 & RSS-210 A9

POLY21-Ua2 Rev A
6" June 2011

Page: Page 145 of 186
Test Freq. | 5260 MHz Engineer | GMH
Variant | 802.11a; 6 Mbs Temp (°C) | 23
Freg. Range | 1000 MHz - 18000 MHz Rel. Hum.(%) | 34
Power Setting | 24 Press. (mBars) | 995
Antenna | Integral Duty Cycle (%) | 100
Test Notes 1
Test Notes 2
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Filename: k:\programipolycomipoly21 - phoenid retestraw data'a ch 52 pwr 24.emi
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Template; FCC RE 1-18GHz

Formally measured emission peaks

Frequency Raw Cable AF Level Measurement Pol Hgt | Azt Limit

MHz dBuV Loss dB dBuV/m Type

cm | Deg | dBuV/m

Margin | Pass
dB [Fail

Comments

17250.501 41.0 8.6 1.6 51.2 Peak [Scan] H | 100 0 54.0

-2.8 Pass

Noise

Legend: | TX = Transmitter Emissions; DIG = Digital Emissions; FUND = Fundamental; WB = Wideband Emission

NRB = Non-Restricted Band. Limit = 68.23 dBuV/m; RB = Restricted Band. Limits per 15.205

This test report may be reproduced in full only. The document may only be updated by MiCOM
Labs personnel. Any changes will be noted in the Document History section of the report.

MiCOM Labs, 440 Boulder Court, Suite 200, Pleasanton, CA 94566 USA, Phone: 925.462.0304, Fax: 925.462.0306, www.micomlabs.com
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Polycom Spectralink 8440 Wi-Fi handset

with Bluetooth

FCC 47 CFR Part 15.407 & RSS-210 A9

POLY21-Ua2 Rev A
6" June 2011

Page: Page 146 of 186
Test Freq. | 5300 MHz Engineer | GMH
Variant | 802.11a; 6 Mbs Temp (°C) | 23
Freg. Range | 1000 MHz - 18000 MHz Rel. Hum.(%) | 34
Power Setting | 24 Press. (mBars) | 995
Antenna | Integral Duty Cycle (%) | 100
Test Notes 1
Test Notes 2
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Filename: k:\programipolycomipoly21 - phoenid retestraw data'a ch 60 pwr 24.emi
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Template; FCC RE 1-18GHz

Formally measured emission peaks

Frequency Raw Cable AF Level Measurement Pol Hgt | Azt Limit

MHz dBuV Loss dB dBuV/m Type

cm | Deg | dBuV/m

Margin | Pass
dB [Fail

Comments

16228.457 40.9 8.9 1.1 50.9 Peak [Scan] H | 100 0 54.0

-3.1 Pass

Noise

Legend: | TX = Transmitter Emissions; DIG = Digital Emissions; FUND = Fundamental; WB = Wideband Emission

NRB = Non-Restricted Band. Limit = 68.23 dBuV/m; RB = Restricted Band. Limits per 15.205

This test report may be reproduced in full only. The document may only be updated by MiCOM
Labs personnel. Any changes will be noted in the Document History section of the report.

MiCOM Labs, 440 Boulder Court, Suite 200, Pleasanton, CA 94566 USA, Phone: 925.462.0304, Fax: 925.462.0306, www.micomlabs.com
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Polycom Spectralink 8440 Wi-Fi handset

with Bluetooth

FCC 47 CFR Part 15.407 & RSS-210 A9

POLY21-Ua2 Rev A
6" June 2011

Page: Page 147 of 186
Test Freq. | 5320 MHz Engineer | GMH
Variant | 802.11a; 6 Mbs Temp (°C) | 23
Freg. Range | 1000 MHz - 18000 MHz Rel. Hum.(%) | 34
Power Setting | 24 Press. (mBars) | 995
Antenna | Integral Duty Cycle (%) | 100
Test Notes 1
Test Notes 2
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Formally measured emission peaks

Frequency Raw Cable AF Level Measurement Pol Hgt | Azt Limit

MHz dBuV Loss dB dBuV/m Type

cm | Deg | dBuV/m

Margin | Pass
dB [Fail

Comments

16739.479 41.4 8.7 1.5 51.5 Peak [Scan] H | 100 0 54.0

-2.5 Pass

Noise

Legend: | TX = Transmitter Emissions; DIG = Digital Emissions; FUND = Fundamental; WB = Wideband Emission

NRB = Non-Restricted Band. Limit = 68.23 dBuV/m; RB = Restricted Band. Limits per 15.205

This test report may be reproduced in full only. The document may only be updated by MiCOM
Labs personnel. Any changes will be noted in the Document History section of the report.

MiCOM Labs, 440 Boulder Court, Suite 200, Pleasanton, CA 94566 USA, Phone: 925.462.0304, Fax: 925.462.0306, www.micomlabs.com
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with Bluetooth

FCC 47 CFR Part 15.407 & RSS-210 A9

POLY21-Ua2 Rev A
6" June 2011

Page: Page 148 of 186
Test Freq. | 5260 MHz Engineer | GMH
Variant | 802.11n HT-20; 6.5 MCS Temp (°C) | 23
Freg. Range | 1000 MHz - 18000 MHz Rel. Hum.(%) | 34
Power Setting | 24 Press. (mBars) | 995
Antenna | Integral Duty Cycle (%) | 100
Test Notes 1
Test Notes 2
MiCeM
i dButim Wasana by EMiSoft 17 My 11 1840 -
— 1] Harizontz
. T k ertical
g — Peak Limit
— .g:-.remge Lt
can s Eblgtg 3m
— , Spec Dist 2m
00
H
0o
300
g 1]
Frequency : hiHz
(]
10000

Radiatad Bmis=ion=

100000 180000

Template; FCC RE 1-18GHz

Filename: k:\programipolycomtpoly21 - phoenia retestraw data\HT-20 ch 52 pwr 24.emi

Formally measured emission peaks

Frequency Raw Cable AF Level Measurement Pol Hgt | Azt Limit

MHz dBuV Loss dB dBuV/m Type

cm | Deg | dBuV/m

Margin | Pass
dB [Fail

Comments

16194.389 41.2 8.9 1.3 51.5 Peak [Scan] VvV | 100 0 54.0

-2.6 Pass

Noise

Legend: | TX = Transmitter Emissions; DIG = Digital Emissions; FUND = Fundamental; WB = Wideband Emission

NRB = Non-Restricted Band. Limit = 68.23 dBuV/m; RB = Restricted Band. Limits per 15.205

This test report may be reproduced in full only. The document may only be updated by MiCOM
Labs personnel. Any changes will be noted in the Document History section of the report.

MiCOM Labs, 440 Boulder Court, Suite 200, Pleasanton, CA 94566 USA, Phone: 925.462.0304, Fax: 925.462.0306, www.micomlabs.com
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Issue Date:
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Polycom Spectralink 8440 Wi-Fi handset

with Bluetooth

FCC 47 CFR Part 15.407 & RSS-210 A9

POLY21-Ua2 Rev A
6" June 2011

Page: Page 149 of 186
Test Freq. | 5300 MHz Engineer | GMH
Variant | 802.11n HT-20; 6.5 MCS Temp (°C) | 23
Freg. Range | 1000 MHz - 18000 MHz Rel. Hum.(%) | 34
Power Setting | 24 Press. (mBars) | 995
Antenna Duty Cycle (%) | 100
Test Notes 1
Test Notes 2
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— 1] Harizontz
. T k ertical
g — Peak Limit
— .g:-.remge Lt
can s Eblgtg 3m
oy FPec Dist 3m
00
0o
300
g 1]
Frequency : hiHz
(]
10000

Radiatad Bmis=ion=

100000 180000

Template; FCC RE 1-18GHz

Filename: k:\programipolycomtpaoly21 - phoenia retestraw data\HT-20 ch 60 puwr 24.emi

Formally measured emission peaks

Frequency Raw Cable AF Level Measurement Hgt | Azt Limit Margin | Pass
MHz dBuV | Loss | dB | dBuV/m Type Pol | ¢m | Deg | dBuvim | dB | /Fail | Comments
16773.547 40.5 8.6 1.7 50.9 Peak [Scan] H 100 0 54.0 -3.1 Pass Noise

Legend: | TX = Transmitter Emissions; DIG = Digital Emissions; FUND = Fundamental; WB = Wideband Emission

NRB = Non-Restricted Band. Limit = 68.23 dBuV/m; RB = Restricted Band. Limits per 15.205

This test report may be reproduced in full only. The document may only be updated by MiCOM
Labs personnel. Any changes will be noted in the Document History section of the report.

MiCOM Labs, 440 Boulder Court, Suite 200, Pleasanton, CA 94566 USA, Phone: 925.462.0304, Fax: 925.462.0306, www.micomlabs.com
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Polycom Spectralink 8440 Wi-Fi handset

with Bluetooth

FCC 47 CFR Part 15.407 & RSS-210 A9

POLY21-Ua2 Rev A
6" June 2011

Page: Page 150 of 186
Test Freq. | 5320 MHz Engineer | GMH
Variant | 802.11n HT-20; 6.5 MCS Temp (°C) | 23
Freg. Range | 1000 MHz - 18000 MHz Rel. Hum.(%) | 34
Power Setting | 24 Press. (mBars) | 995
Antenna Duty Cycle (%) | 100
Test Notes 1
Test Notes 2
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Template; FCC RE 1-18GHz

Filename: k:\programipolycomtpaoly21 - phoenia retestraw data\HT-20 ch G4 puwr 24.emi

Formally measured emission peaks

Frequency Raw Cable AF Level Measurement Hgt | Azt Limit Margin | Pass
MHz dBuV | Loss | dB | dBuV/m Type Pol | ¢m | Deg | dBuvim | dB | /Fail | Comments
16126.253 41.7 9.0 1.0 51.6 Peak [Scan] VvV | 100 0 54.0 -2.4 Pass Noise

Legend: | TX = Transmitter Emissions; DIG = Digital Emissions; FUND = Fundamental; WB = Wideband Emission

NRB = Non-Restricted Band. Limit = 68.23 dBuV/m; RB = Restricted Band. Limits per 15.205

This test report may be reproduced in full only. The document may only be updated by MiCOM
Labs personnel. Any changes will be noted in the Document History section of the report.

MiCOM Labs, 440 Boulder Court, Suite 200, Pleasanton, CA 94566 USA, Phone: 925.462.0304, Fax: 925.462.0306, www.micomlabs.com




Title:

with Bluetooth

Polycom Spectralink 8440 Wi-Fi handset

® / To: FCC 47 CFR Part 15.407 & RSS-210 A9
VIILSZ |_a S Serial #1 POLY21-Ua2 Rev A
( Issue Date: 6" June 2011
Page: Page 151 of 186
Test Freq. | 5500 MHz Engineer | GMH
Variant | 802.11a; 6 Mbs Temp (°C) | 23
Freg. Range | 1000 MHz - 18000 MHz Rel. Hum.(%) | 34
Power Setting | 24 Press. (mBars) | 995
Antenna | Integral Duty Cycle (%) | 100
Test Notes 1
Test Notes 2
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Formally measured emission peaks

Frequency Raw Cable AF Level Measurement Hgt | Azt Limit Margin | Pass
MHz dBuV | Loss | dB | dBuV/m Type Pol | ¢m | Deg | dBuvim | dB | /Fail | COmments
5496.994 56.7 4.6 -8.7 52.6 Peak [Scan] H 100 0 54.0 -1.5 Pass FUND
16671.343 40.4 8.7 1.7 50.8 Peak [Scan] 100 0 54.0 -3.2 Pass Noise
Legend: | TX = Transmitter Emissions; DIG = Digital Emissions; FUND = Fundamental; WB = Wideband Emission
NRB = Non-Restricted Band. Limit = 68.23 dBuV/m; RB = Restricted Band. Limits per 15.205

This test report may be reproduced in full only. The document may only be updated by MiCOM
Labs personnel. Any changes will be noted in the Document History section of the report.

MiCOM Labs, 440 Boulder Court, Suite 200, Pleasanton, CA 94566 USA, Phone: 925.462.0304, Fax: 925.462.0306, www.micomlabs.com
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Polycom Spectralink 8440 Wi-Fi handset

with Bluetooth

FCC 47 CFR Part 15.407 & RSS-210 A9

POLY21-Ua2 Rev A
6" June 2011

Page: Page 152 of 186
Test Freq. | 5600 MHz Engineer | GMH
Variant | 802.11a; 6 Mbs Temp (°C) | 23
Freg. Range | 1000 MHz - 18000 MHz Rel. Hum.(%) | 34
Power Setting | 24 Press. (mBars) | 995
Antenna | Integral Duty Cycle (%) | 100
Test Notes 1
Test Notes 2
MiCeM
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Filename: k:\programipolycomtpoly2] - phoenia retestiraw data'a ch 120 pwr 24.emi

Formally measured emission peaks

Frequency Raw Cable AF Level Measurement Pol Hgt | Azt Limit

MHz dBuV Loss dB dBuV/m Type

cm | Deg | dBuV/m

Margin | Pass
dB [Fail

Comments

16807.615 40.6 8.6 1.6 50.9 Peak [Scan] H | 100 0 54.0

-3.1 Pass

Noise

Legend: | TX = Transmitter Emissions; DIG = Digital Emissions; FUND = Fundamental; WB = Wideband Emission

NRB = Non-Restricted Band. Limit = 68.23 dBuV/m; RB = Restricted Band. Limits per 15.205

This test report may be reproduced in full only. The document may only be updated by MiCOM
Labs personnel. Any changes will be noted in the Document History section of the report.

MiCOM Labs, 440 Boulder Court, Suite 200, Pleasanton, CA 94566 USA, Phone: 925.462.0304, Fax: 925.462.0306, www.micomlabs.com




Title:

with Bluetooth

Polycom Spectralink 8440 Wi-Fi handset

® / To: FCC 47 CFR Part 15.407 & RSS-210 A9
VIILSZ |_a S Serial #1 POLY21-Ua2 Rev A
( Issue Date: 6" June 2011
Page: Page 153 of 186
Test Freq. | 5700 MHz Engineer | GMH
Variant | 802.11a; 6 Mbs Temp (°C) | 23
Freg. Range | 1000 MHz - 18000 MHz Rel. Hum.(%) | 34
Power Setting | 24 Press. (mBars) | 995
Antenna | Integral Duty Cycle (%) | 100
Test Notes 1
Test Notes 2
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Formally measured emission peaks

Frequency Raw Cable AF Level Measurement Hgt | Azt Limit Margin | Pass
MHz dBuV | Loss | dB | dBuV/m Type Pol | ¢m | Deg | dBuvim | dB | /Fail | Comments
5701.403 56.9 4.7 -8.1 53.5 Peak [Scan] 100 0 54.0 -0.5 Pass FUND
16262.525 40.8 8.9 1.0 50.7 Peak [Scan] 100 0 54.0 -3.3 Pass Noise
Legend: | TX = Transmitter Emissions; DIG = Digital Emissions; FUND = Fundamental; WB = Wideband Emission
NRB = Non-Restricted Band. Limit = 68.23 dBuV/m; RB = Restricted Band. Limits per 15.205

This test report may be reproduced in full only. The document may only be updated by MiCOM
Labs personnel. Any changes will be noted in the Document History section of the report.

MiCOM Labs, 440 Boulder Court, Suite 200, Pleasanton, CA 94566 USA, Phone: 925.462.0304, Fax: 925.462.0306, www.micomlabs.com
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FCC 47 CFR Part 15.407 & RSS-210 A9

POLY21-Ua2 Rev A
6" June 2011

Page: Page 154 of 186
Test Freq. | 5500 MHz Engineer | GMH
Variant | 802.11n HT-20; 6.5 MCS Temp (°C) | 23
Freg. Range | 1000 MHz - 18000 MHz Rel. Hum.(%) | 34
Power Setting | 24 Press. (mBars) | 995
Antenna | Integral Duty Cycle (%) | 100
Test Notes 1
Test Notes 2
MiCeM
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Template; FCC RE 1-18GHz

Filename: k:\programipolycomtpoly21 - phoenia retestiraw data\HT-20 ¢h 100 pwr 24.emi

Formally measured emission peaks

Frequency Raw Cable AF Level Measurement Pol Hgt | Azt Limit

MHz dBuV Loss dB dBuV/m Type

cm | Deg | dBuV/m

Margin | Pass
dB [Fail

Comments

17318.637 41.0 8.7 1.7 51.4 Peak [Scan] H | 100 0 54.0

2.7 Pass

Noise

Legend: | TX = Transmitter Emissions; DIG = Digital Emissions; FUND = Fundamental; WB = Wideband Emission

NRB = Non-Restricted Band. Limit = 68.23 dBuV/m; RB = Restricted Band. Limits per 15.205

This test report may be reproduced in full only. The document may only be updated by MiCOM
Labs personnel. Any changes will be noted in the Document History section of the report.
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with Bluetooth

Polycom Spectralink 8440 Wi-Fi handset

® / To: FCC 47 CFR Part 15.407 & RSS-210 A9
VIILSZ |_a S Serial #1 POLY21-Ua2 Rev A
( Issue Date: 6" June 2011
Page: Page 155 of 186
Test Freq. | 5600 MHz Engineer | GMH
Variant | 802.11n HT-20; 6.5 MCS Temp (°C) | 23
Freg. Range | 1000 MHz - 18000 MHz Rel. Hum.(%) | 34
Power Setting | 24 Press. (mBars) | 995
Antenna | Integral Duty Cycle (%) | 100
Test Notes 1
Test Notes 2
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Filename: k:\programipolycomtpaoly21 - phoenia retestraw data\HT-20 ch 120 pwr 24.emi

Template; FCC RE 1-18GHz

180000

Formally measured emission peaks

Frequency Raw Cable AF Level Measurement Hgt | Azt Limit Margin | Pass
MHz dBuV | Loss | dB | dBuV/m Type Pol | ¢m | Deg | dBuvim | dB | /Fail | Comments
16262.525 411 8.9 1.0 51.0 Peak [Scan] 100 0 54.0 -3.0 Pass Noise
5258.51703 534 4.6 -9.5 48.5 Peak [Scan] 100 0 54.0 -5.5 Pass FUND
Legend: | TX = Transmitter Emissions; DIG = Digital Emissions; FUND = Fundamental; WB = Wideband Emission
NRB = Non-Restricted Band. Limit = 68.23 dBuV/m; RB = Restricted Band. Limits per 15.205
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Test Freq. | 5700 MHz Engineer | GMH
Variant | 802.11n HT-20; 6.5 MCS Temp (°C) | 23
Freg. Range | 1000 MHz - 18000 MHz Rel. Hum.(%) | 34
Power Setting | 24 Press. (mBars) | 995
Antenna | Integral Duty Cycle (%) | 100
Test Notes 1
Test Notes 2
MiCeM
i dButim Wasana by EMiSoft 17 My 11 18:23 -
— 1] Harizontz
. T k ertical
g — Peak Limit
— FAwerage Lt
can I‘T-'leasDEIblthSm
+ 5, 3pec Oist 3m
00
[
0o
300
g 1]
Frequency : hiHz
(]
10000 10000 0

Radiatad Bmis=ion= ; .
Filename: k:\programipolycomtpaoly21 - phoenia retestraw data\HT-20 ch 140 pwr 24.emi

Template; FCC RE 1-18GHz

180000

Formally measured emission peaks

Frequency Raw Cable AF Level Measurement Hgt | Azt Limit Margin | Pass
MHz dBuV | Loss | dB | dBuV/m Type Pol | ¢m | Deg | dBuvim | dB | /Fail | Comments
5701.403 54.9 4.7 -8.1 51.5 Peak [Scan] H 100 0 54.0 -2.5 Pass FUND
16705.411 41.3 8.7 14 51.3 Peak [Scan] 100 0 54.0 2.7 Pass Noise
Legend: | TX = Transmitter Emissions; DIG = Digital Emissions; FUND = Fundamental; WB = Wideband Emission
NRB = Non-Restricted Band. Limit = 68.23 dBuV/m; RB = Restricted Band. Limits per 15.205
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7.8.2 Band-Edge Measurements

8440 Band Edge Channel 36 - 5180 MHz 802.11a 4500-5150 MHz Pwr=14 Hor Hght=98
Ang=353

Marker 1 [T1] RBW 1 MHz  RF Att 20 dB
<2%>Ref Lvi 48.99 dByV VBW 1 MHz
100 dByV 5.15000000 GHz SWT 60 s unit dByV
10
-5.5 dB Offset vi|[T1] 48]99 dByV
5.15000000 GHz
9 VZITZ] 3239 dBY

4.57689371 GHZz

8

7
D1 68.23 dBy

6
D2 |54 dBy

5

Start 4.5 GHz 65 MHz/ Stop 5.15 GHz

Date: 19.JAN.2011 15:50:24
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8440 Band Edge Channel 36 - 5180 MHz 802.11n HT-20 4500-5150 MHz Pwr=14 Hor
Hght=102 Ang=346

Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvi 50.06 dByV VBW 1 MHz
100 dByxV 5.01713427 GHz SWT 60 s unit dByV
10
-5.5 dB Offset vi1|[T1] 50]06 dByV
5.01713427 GHz
9 VI ITZ] 37239 dBY
4.85691383 GHZz
8
7
D1 68.23 dBN
6
D2 |54 dBxN 1
5 v
A4
2
3 F\_/—\_/—\_r\__/—\—_,_/—\_/—\__,_/—\_/—_y‘ Lr———
2
1
Ol
Start 4.5 GHz 65 MHz/ Stop 5.15 GHz
Date: 19.JAN.2011 16:12:45
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8440 Band Edge Channel 64 - 5320 MHz 802.11a 5350-5460 MHz Pwr=16 Hor Hght=100
Ang=193

Marker 1 [T1] RBW 1 MHz RF Attt 20 dB
Ref Lvi 57 .10 dByV VBW 1 MHz
100 dByxV 5.35000000 GHz SWT 60 s unit dByvV
10
-5.6 dB Offset vi1|[T1] 57110 dByV
5.35000000 GHz
9 VoI ITZ] 33]68 dBY

5.35022044 GHz

D1 68.23 dBN

Start 5.35 GHz 11 MHz/ Stop 5.46 GHz

Date: 19.JAN.2011 16:41:33

This test report may be reproduced in full only. The document may only be updated by MiCOM
Labs personnel. Any changes will be noted in the Document History section of the report.

MiCOM Labs, 440 Boulder Court, Suite 200, Pleasanton, CA 94566 USA, Phone: 925.462.0304, Fax: 925.462.0306, www.micomlabs.com




Title: Polycom Spectralink 8440 Wi-Fi handset
/7 with Bluetooth
® [/ To: FCC 47 CFR Part 15.407 & RSS-210 A9
MlC'/M |_a bS Serial #1 POLY21-Ua2 Rev A
( Issue Date: 6" June 2011
Page: Page 160 of 186

8440 Band Edge Channel 64 - 5320 MHz 802.11n HT-20 5350-5460 MHz Pwr=16 Hor
Hght=98 Ang=188

Marker 1 [T1] RBW 1 MHz RF Attt 20 dB
Re¥f Lvi 57 .08 dByV VBW 1 MHz
100 dByV 5.35132265 GHz SWT 60 s unit dByVv
10
-5.6 dB Offset vi1|[T1] 57 /08 dByV
5.35132265 GHz
9 VoI ITZ] 33]68 dBY
5.35000000 GHz
8
7
D1 68.]23 dBYN
603
2 |54 dBy
5 IWINTR I M‘#MMA# oV i,
4
P
¥
3
2
1
0
Start 5.35 GHz 11 MHz/ Stop 5.46 GHz
Date: 19.JAN.2011 16:59:59
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8440 Band Edge Channel 100 - 5500 MHz 802.11a 5350-5460 MHz Pwr=16 Hor Hght=98
Ang=188

Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvi 51.67 dByV VBW 1 MHz
100 dByV 5.45867735 GHz SWT 60 s unit dByv
10
-5.1 dB Offset vi|[T1] 51./67 dBy\
5.45867735 GHz
9 VoI ITZ] 33]98 dBY
5.44236473 GHz
8
7
D1 6823 dBy
6
D2 |54 dBy 1
5 ) o hAI\IIl
Lk bkt A i S\ A s N NI G ANy b
4
2
U A
3
2
1
(o]
Start 5.35 GHz 11 MHz/ Stop 5.46 GHz
Date: 19.JAN.2011 17:21:19
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8440 Band Edge Channel 100 - 5500 MHz 802.11n HT-20 5350-5460 MHz Pwr=16 Hor
Hght=98 Ang=188

Marker 1 [T1] RBW 1 MHz RF Att 20 dB
Ref Lvl 51.78 dBNwV VBW 1 MHz
100 dBNV 5.45867735 GHz SWT 60 s unit dByV
10
-5.1 dB Offset vi|[T1] 51,78 dBw\
5.45867735 GHz
9 VoI ITZ] 33]98 dBY
5.45977956 GHz
8
7
' D1 68|23 dBy
6
D2 |54 dBy 1
5 A A
AW W
Al
2
3
2
1
o]
Start 5.35 GHz 11 MHz/ Stop 5.46 GHz
Date: 19.JAN.2011 17:42:10
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7.8.3 Peak Emissions

Peak emissions are shown only for the highest levels observed for each mode in each band.

Test Freq. [5240 MHz Engineer |EVF
Variant |802.11a; 6 Mbs Temp (°C) |17.5

Freq. Range [5150 - 5250 MHz Rel. Hum.(%) |40
Power Setting |14 in test utility Press. (mBars) 1006

Antenna

integral

Duty Cycle (%)

10

Test Notes 1

Handset (Model: 8440) w ith battery (SN: AC1010320232) , also connected to charger (Model:
SA106B-05)

Test Notes 2

Mode: WLAN Channel 48 Tx; WLAN=1, BT=0, BC=0, DK=0

MiCeM

Radiated Emissions

dBuim Wasona by EMiSoft 19 Jan 11 11 -
—_— Hu:-nz-:-nt:
M-'hrtlca
erage Lt
o + Dehug
hieas Dist 3m
+ Spec DOist 3m
1005
00 =
Frequency : kiHz
aon
31300 32300

Filename: k:programiypolycomipoly0b - ph-:-enn-c oo ichfoc part 19e; des\iddldatai=e\datats pl

mplate; R55-210 PK 2400-2423 5

Formally measured emission peaks

Frequency | Raw |Cable | AF Level |Measurement Pol Margin | Pass -
MHz dBuV | Loss dB |dBuV/m Type cm |Deg |dBuV/m

5237.936 548 | 146 | 344 103.8 Peak [Scan] H
Legend: | TX = Transmitter Emissions; DIG = Digital Emissions; FUND = Fundamental; WB = Wideband Emission
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Test Freq. [5200 MHz Engineer |EVF
Variant |802.11n; HT-20; 6.5 MCS Temp (°C) |18
Freq. Range |5150 - 5250 MHz Rel. Hum.(%) |39
Power Setting |14 in test utility Press. (mBars) 1006
Antenna |integral Duty Cycle (%)|10

Test Notes 1 SA106B-05)

Handset (Model: 8440) w ith battery (SN: AC1010320232) , also connected to charger (Model:

Test Notes 2

Mode: WLAN Channel 40 Tx; WLAN=1, BT=0, BC=0, DK=0

. ’ i B -
MiCeMm dBuvim vasona by EMiSoft 19 Jan 11 11:32
— [1] Horizont:
— “wizrtical
— erage Lt
el +  Debug
hieas Dist 3m
+ Spec DOist 3m
1005
+
a0n ﬁ
Frequency : kiHz
0
S1500 S2300

Fadiated Emissions

Filename: k:programiypalycompoly0b - phoenis foc icifos part 15e; des\Bd4d40data’=e'datats pl

Template; R55-210 PR 2400-248:3 5

Formally measured emission peaks

Frequency | Raw |[Cable| AF Level |Measurement Pol Margin | Pass -
MHz dBuV | Loss dB |dBuV/m Type cm | Deg |dBuV/m

5202.305 549 | 146 | 344 103.9 Peak [Scan] H
Legend: | TX = Transmitter Emissions; DIG = Digital Emissions; FUND = Fundamental; WB = Wideband Emission
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Test Freq. [5280 MHz Engineer |EVF
Variant [802.11a; 6 Mbs Temp (°C) |18
Freq. Range |5250 - 5350 MHz Rel. Hum.(%) |39
Power Setting |16 in test utility Press. (mBars) | 1006
Antenna |integral Duty Cycle (%)|10
Test Notes 1 :er]c(i)sg:_(ol\g())del: 8440) w ith battery (SN: AC1010320232) , also connected to charger (Model:
Test Notes 2 | Mode: WLAN Channel 56 Tx; WLAN=1, BT=0, BC=0, DK=0

. ’ i B -
MiCeMm dBuvim vasona by EMiSoft 19 Jan 11 11:38
— [1] Horizont:
— “wizrtical
— erage Lt
el +  Debug
hieas Dist 3m
+ Spec Dist 3m
1005
+
A
a0n

Frequency : kiHz
aon
S2300 23300
Fadiated Emissions Template; R55-210 PE 2400-2433 5
Filename: k:programiypalycompoly0b - phoenis foc icifos part 15e; des\Bd4d40data’=e'datats pl

Formally measured emission peaks

Frequency | Raw |[Cable| AF Level |Measurement
MHz dBuV | Loss dB |dBuV/m Type

5282.224 559 | 146 | 345 | 105.0 Peak [Scan] H

Margin | Pass

Pol Comments

cm | Deg |dBuV/m

Legend: | TX = Transmitter Emissions; DIG = Digital Emissions; FUND = Fundamental; WB = Wideband Emission

This test report may be reproduced in full only. The document may only be updated by MiCOM
Labs personnel. Any changes will be noted in the Document History section of the report.

MiCOM Labs, 440 Boulder Court, Suite 200, Pleasanton, CA 94566 USA, Phone: 925.462.0304, Fax: 925.462.0306, www.micomlabs.com




-
P

Title: Polycom Spectralink 8440 Wi-Fi handset
with Bluetooth

% To: FCC 47 CFR Part 15.407 & RSS-210 A9
.JM |_a bS Serial # POLY21-Ua2 Rev A

Issue Date: 6™ June 2011
Page: Page 166 of 186

Test Freq. [5320 MHz Engineer |EVF
Variant |802.11n; HT-20; 6.5 MCS Temp (°C) |18
Freq. Range |5250 - 5350 MHz Rel. Hum.(%) |39
Power Setting |16 in test utility Press. (mBars) | 1006
Antenna |integral Duty Cycle (%)|10

Test Notes 1

Handset (Model: 8440) w ith battery (SN: AC1010320232) , also connected to charger (Model: SA10

Test Notes 2

Mode: WLAN Channel 64 Tx; WLAN=1, BT=0, BC=0, DK=0

MiCeM

dBuim Wasona by EMiSoft 19 Jan 111147 -
—_— Hu:-nz-:-nt:
'vhrtlca
erage Lt
el * DEhug
hieas Dist 3m
+ Spec DOist 3m
100
paln} H

Frequency: hiHz

00
SZ300 23300
Radigted Emissions 1p|ate RS5-210 PR 2400-2423 5
Filemame: kprogramipalycomtpaly 06 - ph-:-enn-c o oo part 15e; dss\3ddldata'=e'data'ts pl

Formally measured emission peaks

Frequency | Raw |[Cable | AF Level |Measurement Pol Hgt | Azt Limit |Margin | Pass T
MHz dBuV | Loss dB |dBuV/m Type cm |Deg |dBuV/m dB [Fail
5318.657 556 | 14.6 | 345 104.7 Peak [Scan] H | 100 0 54.0 50.7 Fail FUND
Legend: | TX = Transmitter Emissions; DIG = Digital Emissions; FUND = Fundamental; WB = Wideband Emission
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Test Freq. [5700 MHz Engineer |EVF
Variant [802.11a; 6 Mbs Temp (°C) |18
Freq. Range |5470 - 5725 MHz Rel. Hum.(%) |39
Power Setting |16 in test utility Press. (mBars) 1006
Antenna |integral Duty Cycle (%)|10
Test Notes 1 Handset (Model: 8440) w ith battery (SN: AC1010320232) , also connected to charger (Model:
SA106B-05)
Test Notes 2 | Mode: WLAN Channel 140 Tx; WLAN=1, BT=0, BC=0, DK=0

. ’ i . -
MiCeMm dBuvim vasona by EMiSoft 19 Jan 11 12:13
— [1] Horizont:
— “wizrtical
— erage Lt
+ DOebug

1oL

hieas Dist 3m
Spec DOist 3m

paln}
Frequency : kiHz
1]
Sd700 Sr230
Fadiated Emissions Template; R55-210 PE 2400-2433 5

Filename: k:programiypalycompoly0b - phoenis foc icifos part 15e; des\Bd4d40data’=e'datats pl

Formally measured emission peaks

Frequency | Raw |[Cable| AF Level |Measurement Pol Hgt | Azt Limit |Margin | Pass -
MHz dBuV | Loss dB |dBuV/m Type cm | Deg |dBuV/m dB [Fail
5702.014 58.0 | 14.7 | 35.0 107.7 Peak [Scan] H | 100 0 54.0 53.7 Fail FUND

Legend: | TX = Transmitter Emissions; DIG = Digital Emissions; FUND = Fundamental; WB = Wideband Emission
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Test Freq. [5700 MHz Engineer |EVF
Variant |802.11n HT-20; 6.5 MCS Temp (°C) |18
Freq. Range |5470 - 5725 MHz Rel. Hum .(%) |39
Power Setting |16 in test utility Press. (mBars) 1006
Antenna |integral Duty Cycle (%)|10

Test Notes 1

Handset (Model: 8440) w ith battery (SN: AC1010320232) , also connected to charger (Model:
SA106B-05)

Test Notes 2

Mode: WLAN Channel 140 Tx; WLAN=1, BT=0, BC=0, DK=0

MiCeM

19 Jan 11 12:19 --

—_— Hu:-nz-:-nt:
'vhrtlca
erage Lt
+ Dehug

hieas Dist 3m
Spec DOist 3m

d BuhAm
120

Wasona by EMiSoft

1oL

Frequency : kiHz
T30
1p|ate F55-210 PK 2400-24273 &
o oo part 15e; dss\3ddldata'=e'data'ts pl

0
4100
Radigted Emissions
Filemame: kprogramipalycomtpaly 06 - ph-:-enn-c

Formally measured emission peaks

Frequency | Raw |[Cable| AF Level |Measurement Pol Hgt | Azt Limit |Margin | Pass T
MHz dBuV | Loss dB |dBuV/m Type cm |Deg |dBuV/m dB [Fail

5702.174 58.0 | 14.7 | 35.0 107.8 Peak [Scan] H | 100 0 54.0 53.8 Fail FUND
Legend: | TX = Transmitter Emissions; DIG = Digital Emissions; FUND = Fundamental; WB = Wideband Emission
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7.8.4 Receiver Radiated Emissions

Stand alone Charger (SA106B-05) - Measurement Results for Radiated Spurious
Emissions — Receiver

Test Freq. |[NA Engineer [EVF
Variant | Digital Emissions Temp (°C) |21
Freq. Range |30 MHz - 1000 MHz Rel. Hum. (%) |34
Power Setting |Charger: 120VAC/ 60Hz Press. (mBars) 1009

Antenna | Integral

Handset (Model: 8440) w ith discharged battery (SN: AC101032008E) , headset connected, also

UCES L | connected to charger (Model: SA106B-05)

Preliminary testing performed. EUT tested in vertical position/ Mode: BT Channel 39 Receive; WLAN

TestNotes 2| 106 Receive: WLAN=1, BT=1, BC=0, DK=1

. ’-. B
MiCeMm dBuvdm vasona by EMiSof 22 Mow 10 13:36 -

Hu:-nz-:-nt:
Qp M-'hrtthca
— Quasi
=an + DOebug
hieas Dist 3m

Spec DOist 3m

Frequency : kiHz

oo
a0 a0 zZaon s 111 00 =00 m:lﬂ 70 &X00 5300 10mo

Radiated Emissions 1p|ate FCC 15.209 RE 30-1000MHz
=

Filename: k:programiypolycomipoly0b - ph-:-enn-c ¢ icfoe part 15 b ices-0030 440 dataradigte

Formally measured emission peaks

Frequency | Raw |Cable | AF Level |Measurement Pol Hgt | Azt Limit |Margin Pas_s o
MHz dBuV | Loss dB |dBuV/m Type cm |Deg |dBuV/m dB [Fail
40.423 48.0 | 3.6 |-171 34.5 Quasi Max vV | 137 | 77 40 -55 | Pass DIG
85.932 474 | 4.0 |-23.7 27.8 Quasi Max \% 98 | 246 40 -12.3 | Pass DIG
182.000 495 | 4.7 |-19.6 34.5 Quasi Max V | 104 | 167 43.5 -9.0 | Pass DIG
207.999 46.1 48 |[-19.6 31.3 Quasi Max VvV | 102 | 171 43.5 -12.2 | Pass DIG
299.999 450 | 5.2 |-16.9 334 Quasi Max H | 120 | 51 46 -12.6 | Pass DIG
200.461 450 | 48 |-17.9 31.9 Quasi Max \% 98 0 43.5 -11.6 | Pass DIG
Legend: | DIG = Digital Device Emission; TX = Transmitter Emission; FUND = Fundamental Frequency
NRB = Non-Restricted Band, Limit is 20 dB below Fundamental; RB = Restricted Band
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Test Freq. [5200 MHz Engineer |EVF
Variant |Receive in Test Utility Temp (°C) (22
Freq. Range [ 1000 MHz - 18000 MHz Rel. Hum.(%) |35
Power Setting |Not Applicable in Receive Mode Press. (mBars) (993

Antenna |integral

Fundamental attenuated by band-stop filter. Handset (Model: 8440) w ith battery (SN:

TestNotes 1 [, ~110320232) , also connected to charger (Model: SA106B-05)

Test Notes 2 | Mode: WLAN Channel 40 Receive; WLAN=1, BT=0, BC=0, DK=0
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Radiated Emissions mplate; FCC RE 1-18GHz

Filemame: kprogramipalycomtpaly 06 - ph-:-enn-c o o part 15e; dss\gddidata'=eidataiFx £

Formally measured emission peaks

Frequency | Raw |Cable | AF Level |Measurement Pol Hgt | Azt Limit M argin | Pass

MHz dBuV |[Loss | dB [dBuv/m Type cm |Deg |[dBuvim| dB ey | (SRS

No Receiver Emissions Within 6dB of limit.

Legend: |RB = Restricted Band; NRB = Non-Restricted Band; FUND = Fundamental Freq.

BE = Emission in Restricted Band Nearest Transmission Band Edge;
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Test Freq. [5280 MHz Engineer |EVF
Variant |Receive in Test Utility Temp (°C) |22
Freq. Range | 1000 MHz - 18000 MHz Rel. Hum .(%) |35

Power Setting

Not Applicable in Receive Mode

Press. (mBars) [993

Antenna

integral

Test Notes 1

Fundamental attenuated by band-stop filter. Handset (Model: 8440) w ith battery (SN:
AC1010320232) , also connected to charger (Model: SA106B-05)

Test Notes 2

Mode: WLAN Channel 56 Receive; WLAN=1, BT=0, BC=0, DK=0

MiCeM

dBuvim Wasona by EMiSoft 21 Dee 10/16:23 -
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Fadiated Emissions

Template; FCC RE 1-18GHz

Filename: k:programiypalycompoly0b - phoenis foc icvfoe part 15e; des\8440data’=eidatatFx £

Formally measured emission peaks

Frequency | Raw
MHz dBuV

Cable | AF Level |Measurement
Loss dB |dBuV/m Type

Hgt | Azt Limit |Margin | Pass

Pol | ¢cm |Deg [dBuvim| dB | /Fail

Comments

No Receiver Emissions Within 6dB of limit.

Legend: |RB = Restricted Band; NRB = Non-Restricted Band; FUND = Fundamental Freq.

BE = Emission in Restricted Band Nearest Transmission Band Edge;
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Test Freq. [5600 MHz Engineer |EVF
Variant |Receive in Test Utility Temp (°C) (22
Freq. Range [1000 MHz - 18000 MHz Rel. Hum .(%) |35
Power Setting |Not Applicable in Receive Mode Press. (mBars) (993

Antenna |integral

Fundamental attenuated by band-stop filter. Handset (Model: 8440) w ith battery (SN:

TestNotes 1 [, ~110320232) , also connected to charger (Model: SA106B-05)

Test Notes 2 | Mode: WLAN Channel 120 Receive; WLAN=1, BT=0, BC=0, DK=0

MiCem dBuvdm vasona by EMiSof 21 Dec 10 16:29
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Formally measured emission peaks

Frequency | Raw |[Cable| AF Level |Measurement Pol Hgt | Azt Limit |Margin | Pass

MHz dBuV |Loss | dB |dBuV/m Type cm |Deg |dBuvim| dB | /Fail [ COMments

No Receiver Emissions Within 6dB of limit.

Legend: |RB = Restricted Band; NRB = Non-Restricted Band; FUND = Fundamental Freq.

BE = Emission in Restricted Band Nearest Transmission Band Edge;
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7.9 Conducted Disturbance at Mains Terminal (150 kHz — 30 MHz)

Test Procedure

The EUT is configured in accordance with ANSI C63.4. The conducted emissions are
measured in a shielded room with a spectrum analyzer in peak hold in the first instance.
Emissions closest to the limit are measured in the quasi-peak mode (QP) with the tuned
receiver using a bandwidth of 9 kHz. The emissions are maximized further by cable
manipulation. The highest emissions relative to the limit are listed.

If the average limit is met when using a quasi-peak detector receiver, the EUT shall be
deemed to meet both limits and measurement with the average detector receiver is
unnecessary.

If the reading of the measuring receiver shows fluctuations close to the limit, the reading shall
be observed for at least 15 s at each measurement frequency; the higher reading shall be
recorded with the exception of any brief isolated high reading which shall be ignored.
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Test Measurement Setup

01m Non-conductive table
Rear of EUT to be flush with = =
rear of table top 1
A
ol L 0,8mto
—_— [ 'Pt‘? 111 ground
W i plane
AE /
A
T 0,8m
// L1
AMBH o}——1
)P F_/Current probe
-
| | 0,4m —
ISN oy Termination AMN
, \H_.__#f.__________‘
Bonded to horizontal /
ground plane 04 m lo vertical ground Bonded to horizontal-
;erence plane ground plane .
Vertical ground reference plane (EC 45705

Measurement setup for Conducted Disturbance at Mains Terminals
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Specification for Conducted Disturbance at Mains Terminal

§15.407 (b)(6)

Any U-NII devices using an AC power line are required to comply also with the limits set forth
in Section 15.207.

§15.207 (a)

Except as shown in paragraphs (b) and (c) of this section, for an intentional radiator that is
designed to be connected to the public utility (AC) power line, the radio frequency voltage that
is conducted back onto the AC power line on any frequency or frequencies within the band
150 kHz to 30 MHz shall not exceed the limits in the following table, as measured using a

50 pQ line impedance stabilization network (LISN), see §15.207 (a) matrix below.
Compliance with the provisions of this paragraph shall be based on the measurement of the
radio frequency voltage between each power line and ground at the power terminal.

Limits
Frequency of Emission (MHz) Conducted Limit (dBpuV)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

* Decreases with the logarithm of the frequency
Traceability

Laboratory Measurement Uncertainty for Conducted Emissions

| Measurement uncertainty | +2.64 dB
Traceability
Method Test Equipment Used
Work instruction WI-EMC-01 0158, 0184, 0193, 0190, 0293, 0307
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7.9.1 Stand Alone Charger - Conducted Disturbance at Mains Terminal (150 kHz —

30 MHz)
Test Freq. |[NA Engineer |EVF
Variant |AC Line Emissions Temp (°C) |[19.5
Freq. Range [0.150 MHz - 30 MHz Rel. Hum. (%) |37
Power Setting |Charger: 120VAC/ 60Hz Press. (mBars) | 1002
Antenna |Integral

Test Notes 1

Handset (Model: 8440) w ith discharged battery (SN: AC101032008E) , headset connected, also
connected to charger (Model: SA106B-05)

Test Notes 2

Mode: BT Channel 39 Receive; WLAN Channel 06 Receive; WLAN=1, BT=1, BC=0, DK=1

Micem

dBut Wasona by EMiSoft £ oy 10 D94 -
— |J‘U'E
— NELEtIE|
: — Quasi
saa | Gp—— Fwerage Lt
T + Eebugl
i + arma
0
o
k]
20
Frequency : hiHz
100
013 10 100 20
Power Line Conducted Emissions Template: FCC 151070 AChains

Filename: k'programipohycomipoly0f - phoenix foo iclfoo partp15 b; izes-005add0 \dataradiate:

Formally measured emission peaks

Frequency | Raw [Cable | Factors | Level |Measurement Line Limit Margin Pas_s OIS
MHz dBuV | Loss dB dBuV Type dBuVv dB IFail
0.534 21.4 9.9 0.1 31.4 Average Neutral 46.0 -14.6 | Pass
0.534 36.0 | 9.9 0.1 46.0 Quasi Peak Neutral 56 -10.0 | Pass
0.553 22.5 9.9 0.1 32.5 Average Neutral 46 -13.5 | Pass
0.553 35.9 9.9 0.1 45.9 Quasi Peak Neutral 56 -10.1 | Pass
0.614 25.7 | 10.0 0.1 35.7 Average Neutral 46.0 -10.3 | Pass
0.614 39.7 | 10.0 0.1 49.8 Quasi Peak Neutral 56 -6.3 | Pass
0.801 225 | 10.0 0.1 32.5 Average Neutral 46 -13.5 | Pass
0.801 33.3 | 10.0 0.1 43.3 Quasi Peak Neutral 56 -12.7 | Pass
0.869 16.9 9.9 0.1 26.9 Average Neutral 46.0 -19.1 | Pass
0.869 298 | 9.9 0.1 39.8 Quasi Peak Neutral 56 -16.2 | Pass
1.269 204 | 10.0 0.1 30.4 Average Neutral 46.0 -15.6 | Pass
1.269 30.2 | 10.0 0.1 40.3 Quasi Peak Neutral 56 -156.7 | Pass

This test report may be reproduced in full only. The document may only be updated by MiCOM
Labs personnel. Any changes will be noted in the Document History section of the report.

MiCOM Labs, 440 Boulder Court, Suite 200, Pleasanton, CA 94566 USA, Phone: 925.462.0304, Fax: 925.462.0306, www.micomlabs.com




Title:

e To:
ICOMIaDs seraw
Issue Date:

Page:

Polycom Spectralink 8440 Wi-Fi handset
with Bluetooth

FCC 47 CFR Part 15.407 & RSS-210 A9
POLY21-Ua2 Rev A

6™ June 2011

Page 177 of 186

8 PHOTOGRAPHS

8.1 Conducted RF Emissions - EUT

Rl I

--x
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8.2 Conducted RF Emissions - Test Equipment
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8.3 Dynamic Frequency Selection Test Set-Up
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8.4 Transmitter Radiated Spurious Emission below 1 GHz with Charger
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8.5 Transmitter Radiated Spurious Emission above 1 GHz with Charger
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8.6 Receiver Radiated Emissions below 1 GHz with Charger

This test report may be reproduced in full only. The document may only be updated by MiCOM
Labs personnel. Any changes will be noted in the Document History section of the report.

MiCOM Labs, 440 Boulder Court, Suite 200, Pleasanton, CA 94566 USA, Phone: 925.462.0304, Fax: 925.462.0306, www.micomlabs.com




Title:

e . To:
ICOMIaDs seraw
; Issue Date:
Page:

Polycom Spectralink 8440 Wi-Fi handset
with Bluetooth

FCC 47 CFR Part 15.407 & RSS-210 A9
POLY21-Ua2 Rev A

6™ June 2011

Page 183 of 186

8.7 Receiver Radiated Emissions above 1 GHz with Charger
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8.8 AC Mains Conducted Emissions with Charger
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Polycom Spectralink 8440 Wi-Fi handset

1. TEST EQUIPMENT DETAILS

Asset # Instrument Manufacturer Part # Serial #
0134 Amplifier Com Power PA 122 181910
0158 poarometer Control Co. 4196 E2846
0287 EMI Receiver Rhode & Schwartz ESIB 40 100201
0252 SMA Cable Megaphase Sucoflex 104 None
0310 2m SMA Cable Micro-Coax [T ASIORDD78T | 209089-001
0312 3m SMA Cable Micro-Coax A an 21 209092-001
0313 Coupler Hewlett Packard 86205A 3140A01285
0314 30dB N-Type ARRA N9444-30 1623

Attenuator
0070 Power Meter Hewlett Packard 437B 3125U11552
0116 Power Sensor Hewlett Packard 8485A 3318A19694
0117 Power Sensor Hewlett Packard 8487D 3318A00371
0184 Pulse Limiter Rhode & Schwartz ESH3z2 357.8810.52
0190 LISN Rhode & Schwartz ESH3Z5 836679/006
0293 BNC Cable Megaphase 1689 1GVT4 15F50B001
0301 5.6 GHz Notch Filter Micro-Tronics RBC50704 001
0302 5.25 GHz Notch Filter Micro-Tronics BRC50703 002
0303 5.8 GHz Notch Filter Micro-Tronics BRC50705 003
0304 2.4GHzHz Notch Filter Micro-Tronics - 001
0307 BNC Cable Megaphase 1689 1GVT4 15F50B002
0335 1-18GHz Horn Antenna ETS- Lindgren 3117 00066580
0337 Amplifier MiCOM Labs - -
0338 Antenna Sunol Sciences JB-3 A052907
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